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Summary of measurement results

No. Test Case Clause in FCC rules Verdict

1 RF Power Output and Effective Radiated Power 2.1046 PASS
22.913(a)(5)

2 Occupied Bandwidth 2.1049 PASS
3 Band Edge Compliance 2.1051/22.917(a) PASS
4 Peak-to-Average Power Ratio ilzi)?:ﬁ)( 68 D01(5.7) PASS
5 Frequency Stability 2.1055/22.355 PASS
6 Spurious Emissions at Antenna Terminals 2.1051/22.917(a) PASS
7 Radiates Spurious Emission 2.1053/22.917 (a) PASS

Date of Testing: (Original) August 24, 2020 ~ October 21, 2020 and
November 10, 2020 ~ November 11, 2020

Date of Sample Received: (Original) August 24, 2020

Note: All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology
(Shanghai) Co., Ltd. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only.

AG525R-GL (Report No.: R2410A1542-R2) is a variant model of AG525R-GL (Report No.:
R2008A0573-R2V1).

The customer declares that AG525R-GL’s new version shares the same software and
hardware design with original version. They support the same bands. The new version just
changed some RF alternative materials.

Considering to the difference, after technical assessment, this product only tested Radiates
Spurious Emission based on the worst case of one of the bands in the original report, and the
data did not worsen, so they were not recorded in the report.

This report also verifies Transmitter Output Power, powers of new variant are varied due to
measurement uncertainty, and sample tolerance of the acceptance range, so they were not
recorded in the report.

Other test data please refer to the original report.

The detailed product change description please refers to the Difference Declaration Letter.
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
technology (shanghai) co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein .Measurement
Uncertainties were not taken into account and are published for informational purposes only. This

report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3. Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: https://www.eurofins.com/electrical-and-electronics

E-mail: Kain.Xu@cpt.eurofinscn.com
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2. General Description of Equipment under Test

2.3. Applicant and Manufacturer Information

Applicant

Quectel Wireless Solutions Company Limited

Applicant address

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Tianlin Road, Minhang District, Shanghai 200233, China

Manufacturer

Quectel Wireless Solutions Company Limited

Manufacturer address

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Tianlin Road, Minhang District, Shanghai 200233, China

2.4. General Information

EUT Description
Model AG525R-GL
IMEI (Original) 864228040006472
Hardware Version R1.1

Software Version

AG525RGLAARO01A16M4G_OCPU

Power Supply

External Power Supply

Antenna Type

External Antenna

Antenna Gain

Frequency(MHz) Gain (dBi)
820 3.14
830 2.71
840 2.72
850 3.10

Test Mode(s)

GSM 850; LTE Band 26;

Test Modulation

(GSM/GPRS) GMSK;
(EGPRS) GMSK/ 8PSK;
(LTE)QPSK 16QAM 64QAM;

GPRS Multislot Class 33
EGPRS Muliislot Class 33
LTE Category 12

GSM 850: 34.09dBm
Maximum E.R.P.

LTE Band 26: 23.89dBm
Rated Power Supply Voltage 3.8V

Extreme Voltage

Minimum: 3.3V  Maximum: 4.3V

Extreme Temperature

Lowest: -30°C Highest: +50°C

Operating Voltage

Minimum: 3.3V Maximum: 4.3V

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R
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Operating Temperature Lowest: -40°C Highest: +85°C

Band Tx (MHz) Rx (MHz)

Operating Frequency Range(s) GSM850 824 ~ 849 869 ~ 894

LTE Band 26 824 ~ 849 869 ~ 894

Note: 1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is declared
by the applicant.
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR 47 Part 22H (2023)

FCC CFR47 Part 2 (2023)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01
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4. Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions were investigated. Subsequently, only the worst case
emissions are reported.

The following testing in GSM /LTE is set based on the maximum RF Output Power.

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
GSM 850
GSM
RF Power Output and Effective Radiated power GPRS
EGPRS
GSM
Occupied Bandwidth GPRS(1Tx slot)
EGPRS(1Tx slot)
GSM
Band Edge Compliance GPRS(1Tx slot)
EGPRS(1Tx slot)
GSM
Peak-to-Average Power Ratio GPRS(1Tx slot)
EGPRS(1Tx slot)
GSM
Frequency Stability GPRS(1Tx slot)
EGPRS(1Tx slot)
Spurious Emissions at Antenna Terminals GSM
Radiates Spurious Emission GSM
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 8 of 67
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Test modes are chosen as the worst case configuration below for LTE Band 26.

RF power output
and Effective @]
Radiated power
Occupied
Bandwidth
Band Edge
Compliance
Peak-to-Average
Power Ratio
Frequency
Stability
Spurious
Emissions at O
Antenna Terminals
Radiates Spurious

O
Emission
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
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5. Test Case Results

5.1. RF Power Output and Effective Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB).

Test Setup

RF cahble
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 22.913(a)(5) specifies that "Mobile/portable stations are limited to 7 watts ERP”.
Limit <7TW (38.45dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.4 dB for RF power output, k=2, U= 1.19 dB for ERP .
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Test Results

Maximum Output Power
(dBm) ERP (dBm)

Channel | Channel | Channel | Channel | Channel | Channel

GSM 850 128 190 251 128 190 251

824.2 836.6 848.8 824.2 836.6 848.8

(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)

GSM(GMSK) | Results | 33.01 33.12 33.14 34.00 33.69 34.09

1TXslot | 32.97 33.06 33.07 33.96 33.63 34.02

GPRS 2TXslots | 32.42 32.50 32.44 33.41 33.07 33.39

(GMSK) 3TXslots | 29.79 29.68 29.53 30.78 30.25 30.48

4TXslots | 28.54 28.63 28.38 29.53 29.20 29.33

1TXslot | 26.05 26.04 25.92 27.04 26.61 26.87

EGPRS 2TXslots | 25.87 25.88 25.74 26.86 26.45 26.69

(8PSK) 3TXslots | 24.14 24.12 24.06 25.13 24.69 25.01

4TXslots | 23.11 22.96 22.83 24.10 23.53 23.78
Band Ba("“::z';"h UL Channel RB Size|RB Position|Modulation f:;v':)r (::r:) Verdict
LTE Band26 1.4 26797 1 #0 QPSK 22.79 | 23.78 | PASS
LTE Band26 1.4 26797 1 #Mid QPSK 22.90 | 23.89 | PASS
LTE Band26 1.4 26797 1 #Max QPSK 22.82 | 23.81 | PASS
LTE Band26 1.4 26797 3 #0 QPSK 22.85 | 23.84 | PASS
LTE Band26 1.4 26797 3 #Mid QPSK 22.83 | 23.82 | PASS
LTE Band26 1.4 26797 3 #Max QPSK 22.79 | 23.78 | PASS
LTE Band26 1.4 26797 6 #0 QPSK 21.85 | 22.84 | PASS
LTE Band26 1.4 26797 1 #0 QAM16 | 21.85 | 22.84 | PASS
LTE Band26 1.4 26797 1 #Mid QAM16 | 22.00 | 22.99 | PASS
LTE Band26 1.4 26797 1 #Max QAM16 | 21.90 | 22.89 | PASS
LTE Band26 1.4 26797 3 #0 QAM16 | 22.10 | 23.09 | PASS
LTE Band26 1.4 26797 3 #Mid QAM16 | 22.11 | 23.10 | PASS
LTE Band26 1.4 26797 3 #Max QAM16 | 22.09 | 23.08 | PASS
LTE Band26 1.4 26797 6 #0 QAM16 | 20.88 | 21.87 | PASS
LTE Band26 1.4 26797 1 #0 QAM64 | 21.14 | 22.13 | PASS
LTE Band26 1.4 26797 1 #Mid QAM64 | 20.98 | 21.97 | PASS
LTE Band26 1.4 26797 1 #Max QAM64 | 20.95 | 21.94 | PASS
LTE Band26 1.4 26797 3 #0 QAM64 | 19.88 | 20.87 | PASS
LTE Band26 1.4 26797 3 #Mid QAM64 | 19.85 | 20.84 | PASS
LTE Band26 1.4 26797 3 #Max QAM64 | 19.79 | 20.78 | PASS
LTE Band26 1.4 26797 6 #0 QAM64 | 19.80 | 20.79 | PASS

Eurofins TA Technology (Shanghai) Co., Ltd.
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LTE Band26 1.4 26915 1 #0 QPSK 22.69 | 23.26 | PASS
LTE Band26 1.4 26915 1 #Mid QPSK 22.82 | 23.39 | PASS
LTE Band26 1.4 26915 1 #Max QPSK 22.73 | 23.30 | PASS
LTE Band26 1.4 26915 3 #0 QPSK 22.73 | 23.30 | PASS
LTE Band26 1.4 26915 3 #Mid QPSK 22.72 | 23.29 | PASS
LTE Band26 1.4 26915 3 #Max QPSK 22.77 | 23.34 | PASS
LTE Band26 1.4 26915 6 #0 QPSK 21.79 | 22.36 | PASS
LTE Band26 1.4 26915 1 #0 QAM16 21.96 | 22.53 | PASS
LTE Band26 1.4 26915 1 #Mid QAM16 22.09 | 22.66 | PASS
LTE Band26 1.4 26915 1 #Max QAM16 22.00 | 22.57 | PASS
LTE Band26 1.4 26915 3 #0 QAM16 21.84 | 22.41 | PASS
LTE Band26 1.4 26915 3 #Mid QAM16 21.84 | 22.41 | PASS
LTE Band26 1.4 26915 3 #Max QAM16 21.87 | 22.44 | PASS
LTE Band26 1.4 26915 6 #0 QAM16 20.70 | 21.27 | PASS
LTE Band26 1.4 26915 1 #0 QAM64 21.13 | 21.70 | PASS
LTE Band26 1.4 26915 1 #Mid QAM64 20.95 | 21.52 | PASS
LTE Band26 1.4 26915 1 #Max QAM64 20.99 | 21.56 | PASS
LTE Band26 1.4 26915 3 #0 QAM64 19.69 | 20.26 | PASS
LTE Band26 1.4 26915 3 #Mid QAM64 19.76 | 20.33 | PASS
LTE Band26 1.4 26915 3 #Max QAM64 19.51 | 20.08 | PASS
LTE Band26 1.4 26915 6 #0 QAM64 19.65 | 20.22 | PASS
LTE Band26 1.4 27033 1 #0 QPSK 22.75 | 23.70 | PASS
LTE Band26 1.4 27033 1 #Mid QPSK 22.78 | 23.73 | PASS
LTE Band26 1.4 27033 1 #Max QPSK 22.70 | 23.65 | PASS
LTE Band26 1.4 27033 3 #0 QPSK 22.68 | 23.63 | PASS
LTE Band26 1.4 27033 3 #Mid QPSK 22.68 | 23.63 | PASS
LTE Band26 1.4 27033 3 #Max QPSK 22.64 | 23.59 | PASS
LTE Band26 1.4 27033 6 #0 QPSK 21.78 | 22.73 | PASS
LTE Band26 1.4 27033 1 #0 QAM16 21.67 | 22.62 | PASS
LTE Band26 1.4 27033 1 #Mid QAM16 21.72 | 22.67 | PASS
LTE Band26 1.4 27033 1 #Max QAM16 21.64 | 22.59 | PASS
LTE Band26 1.4 27033 3 #0 QAM16 21.76 | 22.71 | PASS
LTE Band26 1.4 27033 3 #Mid QAM16 21.75 | 22.70 | PASS
LTE Band26 1.4 27033 3 #Max QAM16 21.73 | 22.68 | PASS
LTE Band26 1.4 27033 6 #0 QAM16 20.74 | 21.69 | PASS
LTE Band26 1.4 27033 1 #0 QAM64 21.04 | 21.99 | PASS
LTE Band26 1.4 27033 1 #Mid QAM64 21.16 | 22.11 | PASS
LTE Band26 1.4 27033 1 #Max QAM64 20.84 | 21.79 | PASS
LTE Band26 1.4 27033 3 #0 QAM64 19.58 | 20.53 | PASS
LTE Band26 1.4 27033 3 #Mid QAM64 19.75 | 20.70 | PASS
LTE Band26 1.4 27033 3 #Max QAM64 19.51 | 20.46 | PASS
LTE Band26 1.4 27033 6 #0 QAM64 19.65 | 20.60 | PASS
LTE Band26 3 26805 1 #0 QPSK 22.76 | 23.32 | PASS

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 12 of 67
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LTE Band26 3 26805 1 #Mid QPSK 22.89 | 23.45 | PASS
LTE Band26 3 26805 1 #Max QPSK 22.80 | 23.36 | PASS
LTE Band26 3 26805 8 #0 QPSK 21.92 | 22.48 | PASS
LTE Band26 3 26805 8 #Mid QPSK 21.93 | 22.49 | PASS
LTE Band26 3 26805 8 #Max QPSK 21.95 | 22.51 | PASS
LTE Band26 3 26805 15 #0 QPSK 21.98 | 22.54 | PASS
LTE Band26 3 26805 1 #0 QAM16 22.20 | 22.76 | PASS
LTE Band26 3 26805 1 #Mid QAM16 22.30 | 22.86 | PASS
LTE Band26 3 26805 1 #Max QAM16 22.20 | 22.76 | PASS
LTE Band26 3 26805 8 #0 QAM16 20.97 | 21.53 | PASS
LTE Band26 3 26805 8 #Mid QAM16 20.98 | 21.54 | PASS
LTE Band26 3 26805 8 #Max QAM16 20.98 | 21.54 | PASS
LTE Band26 3 26805 15 #0 QAM16 20.93 | 21.49 | PASS
LTE Band26 3 26805 1 #0 QAM64 21.16 | 21.72 | PASS
LTE Band26 3 26805 1 #Mid QAM64 21.01 | 21.57 | PASS
LTE Band26 3 26805 1 #Max QAM64 20.98 | 21.54 | PASS
LTE Band26 3 26805 8 #0 QAM64 19.96 | 20.52 | PASS
LTE Band26 3 26805 8 #Mid QAM64 19.95 | 20.51 | PASS
LTE Band26 3 26805 8 #Max QAM64 19.87 | 20.43 | PASS
LTE Band26 3 26805 15 #0 QAM64 19.83 | 20.39 | PASS
LTE Band26 3 26915 1 #0 QPSK 22.75 | 23.32 | PASS
LTE Band26 3 26915 1 #Mid QPSK 22.86 | 23.43 | PASS
LTE Band26 3 26915 1 #Max QPSK 22.78 | 23.35 | PASS
LTE Band26 3 26915 8 #0 QPSK 21.89 | 22.46 | PASS
LTE Band26 3 26915 8 #Mid QPSK 21.87 | 22.44 | PASS
LTE Band26 3 26915 8 #Max QPSK 21.94 | 22.51 | PASS
LTE Band26 3 26915 15 #0 QPSK 21.89 | 22.46 | PASS
LTE Band26 3 26915 1 #0 QAM16 22.05 | 22.62 | PASS
LTE Band26 3 26915 1 #Mid QAM16 22.15 | 22.72 | PASS
LTE Band26 3 26915 1 #Max QAM16 22.06 | 22.63 | PASS
LTE Band26 3 26915 8 #0 QAM16 20.89 | 21.46 | PASS
LTE Band26 3 26915 8 #Mid QAM16 20.90 | 21.47 | PASS
LTE Band26 3 26915 8 #Max QAM16 20.93 | 21.50 | PASS
LTE Band26 3 26915 15 #0 QAM16 20.76 | 21.33 | PASS
LTE Band26 3 26915 1 #0 QAM64 21.17 | 21.74 | PASS
LTE Band26 3 26915 1 #Mid QAM64 21.00 | 21.57 | PASS
LTE Band26 3 26915 1 #Max QAM64 21.04 | 21.61 | PASS
LTE Band26 3 26915 8 #0 QAM64 19.79 | 20.36 | PASS
LTE Band26 3 26915 8 #Mid QAM64 19.84 | 20.41 | PASS
LTE Band26 3 26915 8 #Max QAM64 19.60 | 20.17 | PASS
LTE Band26 3 26915 15 #0 QAM64 19.69 | 20.26 | PASS
LTE Band26 3 27025 1 #0 QPSK 22.82 | 23.77 | PASS
LTE Band26 3 27025 1 #Mid QPSK 2291 | 23.86 | PASS
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LTE Band26 3 27025 1 #Max QPSK 22.81 | 23.76 | PASS
LTE Band26 3 27025 8 #0 QPSK 21.86 | 22.81 | PASS
LTE Band26 3 27025 8 #Mid QPSK 21.86 | 22.81 | PASS
LTE Band26 3 27025 8 #Max QPSK 21.82 | 22.77 | PASS
LTE Band26 3 27025 15 #0 QPSK 21.86 | 22.81 | PASS
LTE Band26 3 27025 1 #0 QAM16 21.78 | 22.73 | PASS
LTE Band26 3 27025 1 #Mid QAM16 21.82 | 22.77 | PASS
LTE Band26 3 27025 1 #Max QAM16 21.71 | 22.66 | PASS
LTE Band26 3 27025 8 #0 QAM16 20.90 | 21.85 | PASS
LTE Band26 3 27025 8 #Mid QAM16 20.89 | 21.84 | PASS
LTE Band26 3 27025 8 #Max QAM16 20.88 | 21.83 | PASS
LTE Band26 3 27025 15 #0 QAM16 20.84 | 21.79 | PASS
LTE Band26 3 27025 1 #0 QAM64 21.07 | 22.02 | PASS
LTE Band26 3 27025 1 #Mid QAM64 21.20 | 22.15 | PASS
LTE Band26 3 27025 1 #Max QAM64 20.88 | 21.83 | PASS
LTE Band26 3 27025 8 #0 QAM64 19.69 | 20.64 | PASS
LTE Band26 3 27025 8 #Mid QAM64 19.85 | 20.80 | PASS
LTE Band26 3 27025 8 #Max QAM64 19.59 | 20.54 | PASS
LTE Band26 3 27025 15 #0 QAM64 19.68 | 20.63 | PASS
LTE Band26 5 26815 1 #0 QPSK 22.86 | 23.42 | PASS
LTE Band26 5 26815 1 #Mid QPSK 22.92 | 23.48 | PASS
LTE Band26 5 26815 1 #Max QPSK 22.85 | 23.41 | PASS
LTE Band26 5 26815 12 #0 QPSK 21.93 | 22.49 | PASS
LTE Band26 5 26815 12 #Mid QPSK 21.93 | 22.49 | PASS
LTE Band26 5 26815 12 #Max QPSK 21.96 | 22.52 | PASS
LTE Band26 5 26815 25 #0 QPSK 21.97 | 22.53 | PASS
LTE Band26 5 26815 1 #0 QAM16 22.20 | 22.76 | PASS
LTE Band26 5 26815 1 #Mid QAM16 22.32 | 22.88 | PASS
LTE Band26 5 26815 1 #Max QAM16 22.26 | 22.82 | PASS
LTE Band26 5 26815 12 #0 QAM16 20.93 | 21.49 | PASS
LTE Band26 5 26815 12 #Mid QAM16 20.93 | 21.49 | PASS
LTE Band26 5 26815 12 #Max QAM16 20.94 | 21.50 | PASS
LTE Band26 5 26815 25 #0 QAM16 20.98 | 21.54 | PASS
LTE Band26 5 26815 1 #0 QAM64 21.20 | 21.76 | PASS
LTE Band26 5 26815 1 #Mid QAM64 21.08 | 21.64 | PASS
LTE Band26 5 26815 1 #Max QAM64 21.04 | 21.60 | PASS
LTE Band26 5 26815 12 #0 QAM64 20.03 | 20.59 | PASS
LTE Band26 5 26815 12 #Mid QAM64 20.00 | 20.56 | PASS
LTE Band26 5 26815 12 #Max QAM64 19.94 | 20.50 | PASS
LTE Band26 5 26815 25 #0 QAM64 19.91 | 20.47 | PASS
LTE Band26 5 26915 1 #0 QPSK 22.87 | 23.44 | PASS
LTE Band26 5 26915 1 #Mid QPSK 22.92 | 23.49 | PASS
LTE Band26 5 26915 1 #Max QPSK 22.84 | 23.41 | PASS
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LTE Band26 5 26915 12 #0 QPSK 21.89 | 22.46 | PASS
LTE Band26 5 26915 12 #Mid QPSK 21.91 | 22.48 | PASS
LTE Band26 5 26915 12 #Max QPSK 21.92 | 22.49 | PASS
LTE Band26 5 26915 25 #0 QPSK 21.88 | 22.45 | PASS
LTE Band26 5 26915 1 #0 QAM16 22.11 | 22.68 | PASS
LTE Band26 5 26915 1 #Mid QAM16 22.19 | 22.76 | PASS
LTE Band26 5 26915 1 #Max QAM16 22.13 | 22.70 | PASS
LTE Band26 5 26915 12 #0 QAM16 20.88 | 21.45 | PASS
LTE Band26 5 26915 12 #Mid QAM16 20.88 | 21.45 | PASS
LTE Band26 5 26915 12 #Max QAM16 20.89 | 21.46 | PASS
LTE Band26 5 26915 25 #0 QAM16 20.83 | 21.40 | PASS
LTE Band26 5 26915 1 #0 QAM64 21.29 | 21.86 | PASS
LTE Band26 5 26915 1 #Mid QAM64 21.05 | 21.62 | PASS
LTE Band26 5 26915 1 #Max QAM64 21.11 | 21.68 | PASS
LTE Band26 5 26915 12 #0 QAM64 19.83 | 20.40 | PASS
LTE Band26 5 26915 12 #Mid QAM64 19.89 | 20.46 | PASS
LTE Band26 5 26915 12 #Max QAM64 19.70 | 20.27 | PASS
LTE Band26 5 26915 25 #0 QAM64 19.78 | 20.35 | PASS
LTE Band26 5 27015 1 #0 QPSK 22.74 | 23.69 | PASS
LTE Band26 5 27015 1 #Mid QPSK 22.79 | 23.74 | PASS
LTE Band26 5 27015 1 #Max QPSK 22.63 | 23.58 | PASS
LTE Band26 5 27015 12 #0 QPSK 21.83 | 22.78 | PASS
LTE Band26 5 27015 12 #Mid QPSK 21.82 | 22.77 | PASS
LTE Band26 5 27015 12 #Max QPSK 21.82 | 22.77 | PASS
LTE Band26 5 27015 25 #0 QPSK 21.82 | 22.77 | PASS
LTE Band26 5 27015 1 #0 QAM16 22.12 | 23.07 | PASS
LTE Band26 5 27015 1 #Mid QAM16 22.18 | 23.13 | PASS
LTE Band26 5 27015 1 #Max QAM16 22.03 | 22.98 | PASS
LTE Band26 5 27015 12 #0 QAM16 20.89 | 21.84 | PASS
LTE Band26 5 27015 12 #Mid QAM16 20.89 | 21.84 | PASS
LTE Band26 5 27015 12 #Max QAM16 20.89 | 21.84 | PASS
LTE Band26 5 27015 25 #0 QAM16 20.79 | 21.74 | PASS
LTE Band26 5 27015 1 #0 QAM64 21.12 | 22.07 | PASS
LTE Band26 5 27015 1 #Mid QAM64 21.27 | 22.22 | PASS
LTE Band26 5 27015 1 #Max QAM64 20.97 | 21.92 | PASS
LTE Band26 5 27015 12 #0 QAM64 19.75 | 20.70 | PASS
LTE Band26 5 27015 12 #Mid QAM64 19.89 | 20.84 | PASS
LTE Band26 5 27015 12 #Max QAM64 19.59 | 20.54 | PASS
LTE Band26 5 27015 25 #0 QAM64 19.69 | 20.64 | PASS
LTE Band26 10 26840 1 #0 QPSK 22.81 | 23.37 | PASS
LTE Band26 10 26840 1 #Mid QPSK 22.67 | 23.23 | PASS
LTE Band26 10 26840 1 #Max QPSK 22.68 | 23.24 | PASS
LTE Band26 10 26840 25 #0 QPSK 21.98 | 22.54 | PASS
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LTE Band26 10 26840 25 #Mid QPSK 22.02 | 22.58 | PASS
LTE Band26 10 26840 25 #Max QPSK 21.98 | 22.54 | PASS
LTE Band26 10 26840 50 #0 QPSK 21.97 | 22.53 | PASS
LTE Band26 10 26840 1 #0 QAM16 22.21 | 22.77 | PASS
LTE Band26 10 26840 1 #Mid QAM16 22.06 | 22.62 | PASS
LTE Band26 10 26840 1 #Max QAM16 22.15 | 22.71 | PASS
LTE Band26 10 26840 25 #0 QAM16 21.08 | 21.64 | PASS
LTE Band26 10 26840 25 #Mid QAM16 21.10 | 21.66 | PASS
LTE Band26 10 26840 25 #Max QAM16 21.06 | 21.62 | PASS
LTE Band26 10 26840 50 #0 QAM16 20.93 | 21.49 | PASS
LTE Band26 10 26840 1 #0 QAM64 21.15 | 21.71 | PASS
LTE Band26 10 26840 1 #Mid QAM64 21.02 | 21.58 | PASS
LTE Band26 10 26840 1 #Max QAM64 20.97 | 21.53 | PASS
LTE Band26 10 26840 25 #0 QAM64 19.96 | 20.52 | PASS
LTE Band26 10 26840 25 #Mid QAM64 19.96 | 20.52 | PASS
LTE Band26 10 26840 25 #Max QAM64 19.87 | 20.43 | PASS
LTE Band26 10 26840 50 #0 QAM64 19.89 | 20.45 | PASS
LTE Band26 10 26915 1 #0 QPSK 22.89 | 23.46 | PASS
LTE Band26 10 26915 1 #Mid QPSK 22.66 | 23.23 | PASS
LTE Band26 10 26915 1 #Max QPSK 22.72 | 23.29 | PASS
LTE Band26 10 26915 25 #0 QPSK 21.99 | 22.56 | PASS
LTE Band26 10 26915 25 #Mid QPSK 21.97 | 22.54 | PASS
LTE Band26 10 26915 25 #Max QPSK 21.95 | 22.52 | PASS
LTE Band26 10 26915 50 #0 QPSK 21.94 | 22.51 | PASS
LTE Band26 10 26915 1 #0 QAM16 22.20 | 22.77 | PASS
LTE Band26 10 26915 1 #Mid QAM16 21.92 | 22.49 | PASS
LTE Band26 10 26915 1 #Max QAM16 22.01 | 22.58 | PASS
LTE Band26 10 26915 25 #0 QAM16 21.03 | 21.60 | PASS
LTE Band26 10 26915 25 #Mid QAM16 21.01 | 21.58 | PASS
LTE Band26 10 26915 25 #Max QAM16 20.97 | 21.54 | PASS
LTE Band26 10 26915 50 #0 QAM16 20.88 | 21.45 | PASS
LTE Band26 10 26915 1 #0 QAM64 21.16 | 21.73 | PASS
LTE Band26 10 26915 1 #Mid QAM64 21.01 | 21.58 | PASS
LTE Band26 10 26915 1 #Max QAM64 21.03 | 21.60 | PASS
LTE Band26 10 26915 25 #0 QAM64 19.79 | 20.36 | PASS
LTE Band26 10 26915 25 #Mid QAM64 19.85 | 20.42 | PASS
LTE Band26 10 26915 25 #Max QAM64 19.62 | 20.19 | PASS
LTE Band26 10 26915 50 #0 QAM64 19.70 | 20.27 | PASS
LTE Band26 10 26990 1 #0 QPSK 22.92 | 23.49 | PASS
LTE Band26 10 26990 1 #Mid QPSK 22.76 | 23.33 | PASS
LTE Band26 10 26990 1 #Max QPSK 22.76 | 23.33 | PASS
LTE Band26 10 26990 25 #0 QPSK 21.93 | 22.50 | PASS
LTE Band26 10 26990 25 #Mid QPSK 21.92 | 22.49 | PASS
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LTE Band26 10 26990 25 #Max QPSK 21.88 | 22.45 | PASS
LTE Band26 10 26990 50 #0 QPSK 21.91 | 22.48 | PASS
LTE Band26 10 26990 1 #0 QAM16 21.85 | 22.42 | PASS
LTE Band26 10 26990 1 #Mid QAM16 21.64 | 22.21 | PASS
LTE Band26 10 26990 1 #Max QAM16 21.64 | 22.21 | PASS
LTE Band26 10 26990 25 #0 QAM16 20.91 | 21.48 | PASS
LTE Band26 10 26990 25 #Mid QAM16 20.92 | 21.49 | PASS
LTE Band26 10 26990 25 #Max QAM16 20.92 | 21.49 | PASS
LTE Band26 10 26990 50 #0 QAM16 20.87 | 21.44 | PASS
LTE Band26 10 26990 1 #0 QAM64 21.06 | 21.63 | PASS
LTE Band26 10 26990 1 #Mid QAM64 21.21 | 21.78 | PASS
LTE Band26 10 26990 1 #Max QAM64 20.87 | 21.44 | PASS
LTE Band26 10 26990 25 #0 QAM64 19.69 | 20.26 | PASS
LTE Band26 10 26990 25 #Mid QAM64 19.84 | 20.41 | PASS
LTE Band26 10 26990 25 #Max QAM64 19.60 | 20.17 | PASS
LTE Band26 10 26990 50 #0 QAM64 19.70 | 20.27 | PASS
LTE Band26 15 26865 1 #0 QPSK 23.06 | 23.62 | PASS
LTE Band26 15 26865 1 #Mid QPSK 22.97 | 23.53 | PASS
LTE Band26 15 26865 1 #Max QPSK 22.92 | 23.48 | PASS
LTE Band26 15 26865 36 #0 QPSK 22.12 | 22.68 | PASS
LTE Band26 15 26865 36 #Mid QPSK 22.13 | 22.69 | PASS
LTE Band26 15 26865 36 #Max QPSK 22.01 | 22.57 | PASS
LTE Band26 15 26865 75 #0 QPSK 22.04 | 22.60 | PASS
LTE Band26 15 26865 1 #0 QAM16 22.44 | 23.00 | PASS
LTE Band26 15 26865 1 #Mid QAM16 22.40 | 22.96 | PASS
LTE Band26 15 26865 1 #Max QAM16 22.31 | 22.87 | PASS
LTE Band26 15 26865 36 #0 QAM16 21.17 | 21.73 | PASS
LTE Band26 15 26865 36 #Mid QAM16 21.17 | 21.73 | PASS
LTE Band26 15 26865 36 #Max QAM16 21.06 | 21.62 | PASS
LTE Band26 15 26865 75 #0 QAM16 21.06 | 21.62 | PASS
LTE Band26 15 26865 1 #0 QAM64 21.11 | 21.67 | PASS
LTE Band26 15 26865 1 #Mid QAM64 20.99 | 21.55 | PASS
LTE Band26 15 26865 1 #Max QAM64 20.92 | 21.48 | PASS
LTE Band26 15 26865 36 #0 QAM64 19.91 | 20.47 | PASS
LTE Band26 15 26865 36 #Mid QAM64 19.91 | 20.47 | PASS
LTE Band26 15 26865 36 #Max QAM64 19.81 | 20.37 | PASS
LTE Band26 15 26865 75 #0 QAM64 19.84 | 20.40 | PASS
LTE Band26 15 26915 1 #0 QPSK 23.01 | 23.58 | PASS
LTE Band26 15 26915 1 #Mid QPSK 22.99 | 23.56 | PASS
LTE Band26 15 26915 1 #Max QPSK 22.92 | 23.49 | PASS
LTE Band26 15 26915 36 #0 QPSK 22.12 | 22.69 | PASS
LTE Band26 15 26915 36 #Mid QPSK 22.12 | 22.69 | PASS
LTE Band26 15 26915 36 #Max QPSK 22.02 | 22.59 | PASS
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LTE Band26 15 26915 75 #0 QPSK 22.07 | 22.64 | PASS
LTE Band26 15 26915 1 #0 QAM16 22.37 | 22.94 | PASS
LTE Band26 15 26915 1 #Mid QAM16 22.25 | 22.82 | PASS
LTE Band26 15 26915 1 #Max QAM16 22.21 | 22.78 | PASS
LTE Band26 15 26915 36 #0 QAM16 21.13 | 21.70 | PASS
LTE Band26 15 26915 36 #Mid QAM16 21.13 | 21.70 | PASS
LTE Band26 15 26915 36 #Max QAM16 20.99 | 21.56 | PASS
LTE Band26 15 26915 75 #0 QAM16 20.99 | 21.56 | PASS
LTE Band26 15 26915 1 #0 QAM64 21.08 | 21.65 | PASS
LTE Band26 15 26915 1 #Mid QAM64 20.96 | 21.53 | PASS
LTE Band26 15 26915 1 #Max QAM64 20.97 | 21.54 | PASS
LTE Band26 15 26915 36 #0 QAM64 19.70 | 20.27 | PASS
LTE Band26 15 26915 36 #Mid QAM64 19.76 | 20.33 | PASS
LTE Band26 15 26915 36 #Max QAM64 19.54 | 20.11 | PASS
LTE Band26 15 26915 75 #0 QAM64 19.61 | 20.18 | PASS
LTE Band26 15 26965 1 #0 QPSK 23.11 | 23.68 | PASS
LTE Band26 15 26965 1 #Mid QPSK 22.99 | 23.56 | PASS
LTE Band26 15 26965 1 #Max QPSK 22.91 | 23.48 | PASS
LTE Band26 15 26965 36 #0 QPSK 22.08 | 22.65 | PASS
LTE Band26 15 26965 36 #Mid QPSK 22.08 | 22.65 | PASS
LTE Band26 15 26965 36 #Max QPSK 21.97 | 22.54 | PASS
LTE Band26 15 26965 75 #0 QPSK 22.04 | 22.61 | PASS
LTE Band26 15 26965 1 #0 QAM16 22.18 | 22.75 | PASS
LTE Band26 15 26965 1 #Mid QAM16 22.09 | 22.66 | PASS
LTE Band26 15 26965 1 #Max QAM16 21.90 | 22.47 | PASS
LTE Band26 15 26965 36 #0 QAM16 21.03 | 21.60 | PASS
LTE Band26 15 26965 36 #Mid QAM16 21.06 | 21.63 | PASS
LTE Band26 15 26965 36 #Max QAM16 20.99 | 21.56 | PASS
LTE Band26 15 26965 75 #0 QAM16 21.01 | 21.58 | PASS
LTE Band26 15 26965 1 #0 QAM64 21.01 | 21.58 | PASS
LTE Band26 15 26965 1 #Mid QAM64 21.16 | 21.73 | PASS
LTE Band26 15 26965 1 #Max QAM64 20.80 | 21.37 | PASS
LTE Band26 15 26965 36 #0 QAM64 19.62 | 20.19 | PASS
LTE Band26 15 26965 36 #Mid QAM64 19.77 | 20.34 | PASS
LTE Band26 15 26965 36 #Max QAM64 19.52 | 20.09 | PASS
LTE Band26 15 26965 75 #0 QAM64 19.61 | 20.18 | PASS
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5.2. Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 3kHz, VBW is set to 10kHz for GSM 850,

RBW is set to 30 kHz, VBW is set to 91kHz for LTE Band 26 (1.4MHz),

RBW is set to 62 kHz, VBW is set to 180kHz for LTE Band 26 (3MHz),

RBW is set to 100 kHz, VBW is set to 300kHz for LTE Band 26 (5MHz),

RBW is set to 200 kHz, VBW is set to 620kHz for LTE Band 26 (10MHz),

RBW is set to 300kHz,VBW is set to 910kHz for LTE Band 26 (15MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 624Hz.
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Test Result
S =
Mode Channel Frequency (MHz) Bar?jvfi:tzvz:ner) Bandfv?:t?'l((:MHz)
128 824.2 0.23922 0.3126
GSM 830 190 836.6 0.24737 0.3040
(GMSK)
251 848.8 0.24304 0.3083
128 824.2 0.24366 0.3106
G'(I;F:IISS?(F;O 190 836.6 0.24252 0.3099
251 848.8 0.24346 0.3117
EGPRS 850 128 824.2 0.24207 0.3079
(8PSK) 190 836.6 0.24313 0.3045
251 848.8 0.24079 0.3047
LTE Band 26
. ° -
RBE | Modulation Ba(rln::;;Ith Channel Fr?:n:ezr)lcy Baf.zv/:i:ﬁ,v(ﬁ'z) Bandfv?:t?:(:MHz)
26797 824.7 1.0942 1.238
1.4 26915 836.5 1.0964 1.243
27033 848.3 1.0991 1.237
26805 825.5 2.6949 3.018
3 26915 836.5 2.6914 2.984
27025 847.5 2.6972 2.968
26815 826.5 4.5145 4.862
QPSK 5 26915 836.5 4.5034 4.917
100% 27015 846.5 45124 4.936
26840 829 9.0075 9.827
10 26915 836.5 8.9793 9.805
26990 844 8.9991 9.805
26865 831.5 13.4410 14.410
15 26915 836.5 13.4290 14.510
26965 841.5 13.4360 14.540
26797 824.7 1.0922 1.234
16QAM 1.4
26915 836.5 1.0909 1.216
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 20 of 67

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins

RF Test Report

Report No.: R2410A1542-R2

27033 848.3 1.0916 1.242

26805 825.5 2.6978 3.037

3 26915 836.5 2.7051 2.985
27025 847.5 2.6975 3.019

26815 826.5 4.4958 4.950

5 26915 836.5 4.5188 4.892
27015 846.5 4.5097 4.930

26840 829 8.9886 9.837

10 26915 836.5 8.9890 9.763
26990 844 8.9725 9.849
26865 831.5 13.4530 14.640
15 26915 836.5 13.4170 14.630
26965 841.5 13.4390 14.510

26797 824.7 1.0988 1.243

1.4 26915 836.5 1.0896 1.226
27033 848.3 1.0914 1.238

26805 825.5 2.6858 2.981

3 26915 836.5 2.6966 2.988
27025 847.5 2.6964 2.984

26815 826.5 4.5343 4.981

64QAM 5 26915 836.5 4.5097 4.979
27015 846.5 4.5206 4.941

26840 829 8.9847 9.691

10 26915 836.5 8.9962 9.730
26990 844 8.9690 9.794
26865 831.5 13.4020 14.580
15 26915 836.5 13.4480 14.490
26965 841.5 13.4440 14.460
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GSM 850 CH-Low

=
prre—p=——Ty

GSM 850 GPRS CH-Low

Ceniter Freg 824200000 MHz Cuntar Frag. 534 200000 MHe Rasio Si. None
Trig: Frea Run AvgHoka * 1500150

Ref 40.00 dBm

SVEW 10 kHz
Occupled Bandwidth

239.22 kHz
Transmit Freq Emror 289 Hz
x dB Bandwidth 2.6 kHz

Total Power 38.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

e
pr——

Center Freq 524.200000 MHz

Cunter Freq: 534.200008 MHz
Trig: Fraa Run

Rsdio St Mone
AuvgHale 180150

Ref 40.00 dBm

SVEW 10 kHz
Occupied Bandwidth

243.66 kHz
Transmit Freq Emor =224 Hz
x dB Bandwidth 310.6 kHz

Total Power 8.6 dBm

% of OBW Power 99.00 %
x da -26.00 dB

GSM 850 CH-Middle

GSM 850 GPRS CH-Middle

e
pr——

Comnar Frag: £38 800000 MH:
Trig: Frea Run A Haks * 150150
whmn: 40 08 Fissio Dwvice: BTS

Fssin S1el. Hone

Ref 40.00 dBm

FVEW 10 kHz
Occupled Bandwidth

247.37 kHz

Transmit Freq Emor 530 Hz

x dB Bandwidth 304.0 kHz

Total Power 37.8 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Center Freg 836, Camtar Fren: £38.400000 MHE

Fnie S Hane
Trig: Frem Run AgHoid 150150

Ref 40.00 dBm

FVEBW 10 kHz Sweep 136.1 ms;
Occupied Bandwidth
242.52 kHz

Transmit Freq Emor 075 Hz

Total Power 37.9 dBm

Y% of OBW Power 99.00 %
x dB Bandwidth 309.9 kHz xda8 -26.00 dB

GSM 850 CH-High

o
[ ——T T

GSM 850 GPRS CH-High

.
e

Center Freqg 848.800000 MH. Coea Fl“‘:‘ﬂm MH:

Fasin Siel. Hone
L AvgHala + 100150

Ref 40.00 dBm

Center 8428 MHz Span 1 MHz|

FVEW 10 kHz Sweep 1055 ms|

Occupled Bandwidth
243.04 kHz

Total Power 37.8 dBm

Center Freq 848.800000 M- Cea FIHMW\!M MHz

Ansio S MNene
L AvgHala =030150

Ref 40.00 dBm

Span 1 MHz|

FVEBW 10 kHz Sweep 136.1 ms|

Occupied Bandwidth

Transmit Freq Emor
x dB Bandwidth

664 Hz % of OBW Power 90.00 %
308.3 kHz xdB

-26.00 dB

Taotal Power

243,46 kHz

Transmit Freq Erros 488 Hz
x dB Bandwidth 3117 kHz

% of OBW Power
xda

37.5 dBm

99.00 %
-26.00 dB
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Center Fraq 524.200000 M

GSM 850 EGPRS CH-Low

e
Grvrre Seactur Raskcoe - Doouped I8

Camnar Freq. £24.200000 MHE Aadio Std. Hone
Pres Rum AvgHokd > 150150
Rudio Device: BTS

Ref 40.00 dBm

SVEBW 10 kHz

Occupled Bandwidth Total Power 0.6 dBm

242,07 kHz
Transmit Freq Emor 1.234 kHz
x dB Bandwidth 307.9 kHz x dB -26.00 dB

% of OBW Power 99.00 %

Camnar Frea: £34.400000 MHE R Ste. Mone

AuvgHale 150100
Ao Dwvies: BTS

Ref 40.00 dBm

Span 1 MHz|

SVEBW 10 kHz Sweep 136.1 ms;

Occupled Bandwidth Total Power 0.4 dBm

24313 kHz
Transmit Freq Emor 408 Hz
x dB Bandwidth 045 xdB -26.00 dB

Y% of OBW Power 99.00 %

Center Freq 848800000 MHz

GSM 850 EGPRS CH-High

.
[ ——T Y
(Cummat Fran: 848 800000 MHz Fssio S1e: Hene
Fraa AvgHale = 150150
BTS

b, A
e T

Span 1 MHz|

FVEBW 10 kHz Sweep 136.1 ms|

Occupled Bandwidth Total Power 30.4 dBm

240.79 kHz
Transmit Freq Emors 1.486 kHz
x dB Bandwidth 304.7 kHz xda -26.00 dB

% of OBW Power 90.00 %
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LTE Band 26 QPSK 1.4MHz CH-Low

LTE Band 26 QPSK 3MHz CH-Low

=
[rpr———————TT}

Center Freq 824.700000 MHz

ot 1.3 0B
00 dBm

iCenter 824.7 MHz
#Res BW 30 kHz
Occupled Bandwidth
1.0942 MHz
-2.116 kHz
1.238 MHz

Transmit Freq Emor
x dB Bandwidth

Carvtar Froq: E24.700000 Mtz

FVBW 81 kHz

% of OBW Power
xdB

Radio Sid Hene
Avgitoid: 308308

Radn BTS

0.2 dBm

29.00 %
-26.00 dB

=
[T

Center Freq 525.500000 MHz

Occupied Bandwidth

2.6949 MHz
-2.225 kHz
3016 MHz

Transmit Freq Emor
x dB Bandwidth

Conrrtar Frog: £28 B00000 M
F

Trig: Fras un

FVEBW 180 kHz

Total Power

% of OBW Power
xdB8

Fadio Sid: Wene

AgiHoid: 2080308
Fasio Duvies BTE

Span 6 MHz
Sweep 1.533 ms]

30.8 dBm

99.00 %
-26.00 dB

LTE Band 26 QPSK 1.4MHz CH-Middle

LTE Band 26 QPSK 3MHz CH-Middle

o
00 dBm

Occupled Bandwidth
1.0964 MHz
-272 Hz
1.243 MHz

Transmit Freq Emor
x dB Bandwidth

Carvtee Froe 535 500000 Mt

FVEW 81 kHz

Total Power

% of OBW Power
xdB

Rasin G Hene
Avgitoid: 308308

Rasn BTS

Span 2.8 MHz
Sweep Ims

0.1 dBm

29.00 %
-26.00 dB8

=
[ ==

Center Freq 536.500000 MHz

Occupied Bandwidth

2.6914 MHz
=3.780 kHz
2.084 MHz

Transmit Freq Emor
x dB Bandwidth

Conrrtae From. B35 500000 e

FVEBW 180 kHz

Total Power

% of OBW Power
xdB8

Fasio S19: Hene

AwgiHoid: 2080308
Fasio Duvies BTS

Span 6 MHz
Sweep 1.533 ms|

30.7T dBm

90.00 %
-26.00 dB

LTE Band 26 QPSK 1.4MHz CH-High

LTE Band 26 QPSK 3MHz CH-High

e
[ ——TTY

Ceriter Freq B48.300000 MHz

Foef Offuet 127 0B
R 00 dBm

iCenter B4
FRes BW

Occupled Bandwidth
1.0991 MHz
Transmit Fl-.'q Error

x dB Bandwidth MHz

7T kHz

Carrtee Froe: 545 XN000 Mt
% FraeBun

BAmen 33 88

FVEBW 81 kHz

Total Power

% of OBW Power
xdB

Ao G Hene
Avgitoid: 108308

Rass BTS

30.2 dBm

99.00 %
-26.00 dB

e
[ ——T T

Center Freq 847.500000 MHz

Cotrrtne From. 547500000 M
- FresBun

BAne 32 08

[Center B4T.5 MHz
FRes BW 62 kHz

Occupied Bandwidth
2.6972 MHz
3 kHz
2.068 MHz

Transmit Freq Ermor
x dB Bandwidth

FVEBW 180 kHz

Total Power

% of DBW Power
x dB8

Rlasi St Hane

AwgiHoid: 2080308

Fasio O BTS

30.7T dBm

90.00 %
-26.00 dB
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LTE Band 26 QPSK 5MHz CH-Low

LTE Band 26 QPSK 10MHz CH-Low

Center Freg 826 500000 MHz

iCenter 826.5 MHz
#Res BW 100 kHz
Occupled Bandwidth
4.5145 MHz
2.126 kHz
4,562 MHz

Transmit Freq Emor
x dB Bandwidth

Carvter Froq: E26 500000 Mt Radio Sid Hene
Trig: Fres Hun

Avgitoid: 308308

FWBW 300 kHz

0.4 dBm

i OBW Power
xdB -26.00 dB

29.00 %

=
[ ==

Center Freq 520.000000 MHz

icenter 829 MHz
#Res BW 200 kHz
Occupied Bandwidth
9.0075 MHz
FITH
9.527 MHz

Transmit Freq Emor
x dB Bandwidth

Fadio Sid: Hens

FVBW 820 kHz

Total Power 30.1 dBm

i OBW Power 20.00 %
xdB8 -26.00 dB

LTE Band 26 QPSK 5MHz CH-Middle

LTE Band 26 QPSK 10MHz CH-Middle

L]
00 dBm

FRes BW 100 kHz

Occupied Bandwidth

4.5034 MHz
-3.865 kHZ
4917 MHz

Transmit Freq Emor
x dB Bandwidth

Cartr Frea; £36 800000 Mz R St Mene
it 208708

Rasn BTS

FVEBW 300 kHz

Total Power 30.1 dBm

% of OBW Power
xdB -26.00 dB8

29.00 %

=
[T

Center Freq 536.500000 MHz

ot 1.28 o8
.00 dBm

Occupied Bandwidth

8.9793 MHz
-8.268 kHz
9.805 MHz

Transmit Freq Emor
x dB Bandwidth

Conrrtae From. B35 500000 e Fasin Si: Hene

AwgiHoid: 2080308
Fasio Duvies BTS

FVEBW 620 kHz

Total Power 30.1 dBm

% of OBW Power 99.00 %
xdB8 -26.00 dB

LTE Band 26 QPSK 5MHz CH-High

LTE Band 26 QPSK 10MHz CH-High

e
et et hapioe - Dot 19

Cantter Freq 846.500000 MHz

Foef Offuet 127 0B
R 00 dBm

[Center B46.5 MHz
FRes BW 100 kHz

Occupied Bandwidth

4.5124 MHz
AATS kHZ
4.036 MHz

Transmit Freq Emor
x dB Bandwidth

Carrtae Froe BAB B0D000 Mt Rasin G Hens

BTE

FVEBW 300 kHz

Total Fower 30.2 dBm

% of OBW Power
xdB -26.00 dB

99.00 %

e
[ ==

Center Freq 844.000000 MHz

[Center B44 MHz
FRes BW 200 kHz

Occupied Bandwidth

8.9991 MHz
-22.971 kHz
9.805 MHz

Transmit Freq Ermor
x dB Bandwidth

Conrrtne Fron. B44 000000 M

Rlasto St Hane

Fasin Davies: BTS

FVBW 620 kHz

Total Power 30.1 dBm

% of DBW Power 99.00 %
x dB8 -26.00 dB
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LTE Band 26 QPSK 15MHz CH-Low

LTE Band 26 16QAM 1.4MHz CH-Low

Radio Sid Hene

Carrtar Froq: 511500000 Mtz
Trig: Fres fun Avgitoid: 308308

Span 30 MHz
Sweep 1ms

FVEBW 810 kHz

Occupled Bandwidth 30.3 dBm
13.441 MHz

13467 kHz
14.41 MHz xdB

f OBW Power 29.00 %

-26.00 dB

Transmit Freq Emor
x dB Bandwidth

=
[ ————TTY =

Fadio Sid: Hens

Center Freq 524.700000 MHz

iCenter 824.7 MHz

FRes BW 30 kHz FVEBW 01 kHz

Occupied Bandwidth Total Power
1.0922 MHz

Transmit Freq Emor

x dB Bandwidth 23 x di

i DBW Power 99.00 %

-26.00 dB

LTE Band 26 QPSK 15MHz CH-Middle

LTE Band 26 16QAM 1.4MHz CH-Middle

Carvtee Froe 535 500000 Mt Rasin G Wene

Avgitoid: 308308
Rasn BTS

L]
00 dBm

FVEW 810 kHz

FRes BW 300 kHz

Occupled Bandwidth Total Power 30.4 dBm

13.429 MHz
19167 kHz
14.51 MHz xdB

% of OBW Power 29.00 %

-26.00 dB8

Transmit Freq Emor
x dB Bandwidth

=
[T =

Conrrtae From. B35 500000 e Fasio S1: Hene

AwgiHoid: 2080308

Center Freq 836

Fasio Duvies BTS

ot 1.28 o8
.00 dBm

FVEBW 91 kHz

Occupled Bandwidth Total Power 20.0 dBm
1.0909 MHz

=1.015 kHz
1.216 MHz xdB8

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Emor
x dB Bandwidth

LTE Band 26 QPSK 15MHz CH-High

LTE Band 26 16QAM 1.4MHz CH-High

e
et et hapioe - Dot 19

Center Freq 841500000 MHz Carntar Fraa; 841800000 Mz Radn e ene

Rass BTS

Foef Offuet 127 0B
R 00 dBm

{Center 841.5 MHz
#Res BIW 300 kHz

FVEW 810 kHz

Occupled Bandwidth Total Power 30.3 dBm

13.436 MHz
42777 kHz
14.54 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Emor
x dB Bandwidth

e
[ == =

Conrrtne From. B4 300000 M Fasio S1: Hene

Center Freq B48.300000 Mz

Fasin Davies: BTS

{Center 848
[#Res BW 3

FVEBW 81 kHz

Occupied Bandwidth Total Power 26.9 dBm
1.0916 MHz

704 Hz
1.242 MHz x dB8

% of DBW Power 99.00 %

-26.00 dB

Transmit Freq Ermor
x dB Bandwidth
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Report No.: R2410A1542-R2

LTE Band 26 16QAM 3MHz CH-Low

LTE Band 26 16QAM 5MHz CH-Low

Radio Sid Hene

Center Freg 825 500000 MHz

Carrtar Froq: £28 500000 Mt
Trig: Fres fun Avgitoid: 308308

[Center B25.5 MHz

Span § MHz
FRes BW B2 kHz

FVEW 180 kHz Sweep 1.533 ms|
Occupled Bandwidth

2.6978 MHz

-3.086 kHz

MHz

#0.7 dBm

Transmit Freq Emor
x dB Bandwidth

i OBW Power
xdB

29.00 %
-26.00 dB

=
[ ==

Hasio St Mone

Center Freq 526.500000 MHz

iCenter 828.5 MHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 20.4 dBm

4.4958 MHz
-5.220 kHz
x dB Bandwidth 4.950 MHz

Transmit Freq Emor f DBW Power

xdB8

99.00 %
-26.00 dB

LTE Band 26 16QAM 3MHz CH-Middle

LTE Band 26 16QAM 5MHz CH-Middle

Cartr Frea; £36 800000 Mz R St Hene

Avgitoid: 308308
Rasn BTS

L]
00 dBm

Span 6§ MHz
Sweep 1.533 ms

FRes BW B2 kHz

FVEW 180 kHz

Occupied Bandwidth

2.7051 MHz
-2.201 kHz
2.085 MHz

Total Power 20.7 dBm

Transmit Freq Emor
x dB Bandwidth

% of OBW Power
xdB

29.00 %
-26.00 dB8

=
[T

Conrrtae From. B35 500000 e Fasin S1: Hene

AwgiHoid: 2080308

Center Freq 836

Fasio Duvies BTS

ot 1.28 o8
.00 dBm

FRes BW 100 kHz FVBW 300 kHz

Occupied Bandwidth

4.5188 MHz
-8.425 kHz
4.802 MHz

Total Power 20.2 dBm

Transmit Freq Emor
x dB Bandwidth

% of OBW Power
xdB8

90.00 %
-26.00 dB

LTE Band 2616QAM 3MHz CH-High

LTE Band 26 16QAM 5MHz CH-High

e
et et hapioe - Dot 19

Canter Freg 847 500000 MHz Carter Frae; 847 800000 Mviz Rt St Hene

Rass BTS

Foef Offuet 127 0B
R 00 dBm

[Center BAT.5 MHz
FRes BW 62 kHz

Span 6 MHz
FVEW 180 kHz Sweep 1.533 ms

Occupled Bandwidth
2.6975 MHz
-T68 Hz
3.018 MHz

Total Power 20.6 dBm

Transmit Freq Emor
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

e
[ ==

Center Freq B46.500000 MHz Cartar Fra 44800000 Mz Bl 5t Hene

Fasin Davies: BTS

[Center B48.5 MHz
FRes BW 100 kHz

FVBW 300 kHz

Occupied Bandwidth
4.5097 MHz

Total Power 20.1 dBm

Transmit Freq Ermor
x dB Bandwidth

5T kHz

3 % of DBW Power
4.830 MHz

x dB8

90.00 %
-26.00 dB
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LTE Band 26 16QAM 10MHz CH-Low

LTE Band 26 16QAM 15MHz CH-Low

Center Freq 829.000000 MHz

iCenter 829 MHz
#Res BW 200 kHz
Occupled Bandwidth
8.9886 MHz

Transmit Freq Emor 5.2790 kHz

x dB Bandwidth

Carvter Froq: E29.000000 M
Trig: Fres Hun

FWBW B20 kHz

f OBW Power

e
Avgitoid: 308308

0.2 dBm

29.00 %
-26.00 dB

Radio Sid: Hene

Bpan 20 MHz
Sweep 1ms

=
[ ==

Center Freq 531.500000 MHz

icenter 831.5 MHz
#Res BW 300 kHz
Occupied Bandwidth
13.453 MHz
-16.046 kHz
14.64 MHz

Transmit Freq Emor
x dB Bandwidth

Freq: 511800000 Mz
Hun

FVEBW 010 kHz

Total Power

i OBW Power
xdB8

Fadio St Hene
AgiHoid: 2080308

Span 30 MHz
Sweep 1ms

20.5 dBm

99.00 %
-26.00 dB

LTE Band 26 16QAM 15MHz CH-Middle

Occupled Bandwidth

8.9890 MHz
2720 kHz
9.763 MHz

Transmit Freq Emor
x dB Bandwidth

FVEBW 820 kHz

Total Power

% of OBW Power
xdB

Rsin G4 Hene

Rasn

#0.2 dBm

29.00 %
-26.00 dB8

BTS

=
[T

Center Freq 536.500000 MHz

ot 1.28 o8
.00 dBm

Occupied Bandwidth
13.417 MHz
-12.302 kHz
14.63 MHz

Transmit Freq Emor
x dB Bandwidth

Conrrtae From. B35 500000 e

FVEW 910 kHz

Total Power

% of OBW Power
xdB8

Fasin S1d. Hene
AwgiHoid: 2080308
Fasio Duvies BTS

20.4 dBm

90.00 %
-26.00 dB

LTE Band 26 16QAM 10MHz CH-High

LTE Band 26 16QAM 15MHz CH-High

e
et et hapioe - Dot 19

Cantter Freq 844.000000 MHz

Foef Offuet 127 0B
R 00 dBm

[Center 844 MHz
FRes BW 200 kHz

Occupled Bandwidth
8.9725 MHz
=15.351 kHz
9.848 MHz

Transmit Freq Emor
x dB Bandwidth

Carrtae Froe B4 000000 Mt

FVEBW 620 kHz

Total Power

% of OBW Power
xdB

Rass

20.2 dBm

99.00 %
-26.00 dB

Rasin G Hens

BTE

Bpan 20 MHz
Sweep 1ms

e
[ ==

Center Freq 841.500000 MHz

{Center 841.5 MHz
[FRes BW 300 kHz

Occupied Bandwidth

13.439 MHz
-8.9094 kHz
14.51 MHz

Transmit Freq Ermor
x dB Bandwidth

Cotrrtne From. £41.500000 M

FVEBW 910 kHz

Total Power

% of DBW Power
x dB8

Fasio S1: Hens
AwgiHoid: 2080308
Fasin Davies: BTS

20.4 dBm

90.00 %
-26.00 dB
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LTE Band 26 64QAM 1.4MHz CH-Low

LTE Band 26 64QAM 3MHz CH-Low

Carvtar Froq: E24.700000 Mtz Radio Sid Hene
Fras fun Avgitoi. 306708

iCenter 824.7 MHz
#Res BW 30 kHz FVEBW 01 kHz
Occupled Bandwidth 284 dBm
1.0988 MHz
Transmit Freq Error -2.918 kHz 1 OBW Power  99.00 %
x dB Bandwidth 1.243 MHz xdB -26.00 dB

Center Freq 525.500000 MHz - & Ao St Hene

=
[ ————TTY =

Span 6 MMz
FVEBW 180 kHz Sweep 1.533 ms|
Occupled Bandwidth Total Power 20.8 dBm
2.6858 MHz
Transmit Freq Emor -4.830 kHz { OBW Power  00.00 %
x dB Bandwidth 2.981 MHz xdB8 -26.00 dB

LTE Band 26 64QAM 1.4MHz CH-Middle

LTE Band 26 64QAM 3MHz CH-Middle

Cartr Frea; £36 800000 Mz R St Hene
it 208708
Raso BTS

L]
00 dBm

FVEW 81 kHz

Occupled Bandwidth Total Power 28.9 dBm
1.0896 MHz

Transmit Freq Emror -2.020 kHz % of OBW Power 89,00 %

x dB Bandwidth 1.226 MHz xdB -26.00 dB8

Center Freq 536.500000 MHz

=
[T =

Conrrtae From. B35 500000 e Fasio S1. Hene
AwgiHoid: 2080300

Fasio Duvies BTS

ot 1.28 o8
.00 dBm

Bpan 6 MHz
#VEBW 180 kHz Sweep 1.533 ms)
Occupied Bandwidth Total Power 20.7 dBm
2.6966 MHz
Transmit Freq Emor -6.562 kHz % of OBW Power 9800 %
x dB Bandwidth 2.088 MHz xdB8 -26.00 dB

LTE Band 26 64QAM 1.4MHz CH-High

LTE Band 26 64QAM 3MHz CH-High

e
et et hapioe - Dot 19

Ceriter Freq B48.300000 MHz Cantar Fraq, 841300000 Wiz Ao S1s. Wene
Rado BTS

Foef Offuet 127 0B
R 00 dBm

FVEBW 81 kHz

Occupled Bandwidth Total Power 20.1 dBm
1.0914 MHz

Transmit Freq Emor -1.350 kHz % of OBW Power 80.00 %
x dB Bandwidth 1.238 MHz xdB -26.00 dB

Center Freq 847.500000 MHz

[Center B4T.5 MHz
FRes BW 62 kHz FVEBW 180 kHz

e
[ == =

Cotrrtne From. 547500000 M Fasio S1: Hene

Fasin Davies: BTS

Occupied Bandwidth Total Power 20.6 dBm
2.6964 MHz

Transmit Freq Emor -7.474 kHz % of OBW Power  98.00 %

x dB Bandwidth 2.884 MHz x dB8 -26.00 dB
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LTE Band 26 64QAM 5MHz CH-Low

LTE Band 26 64QAM 10MHz CH-Low

Center Freq 826.500000 MHz

Center §26.3 MHz
Res BW 100 kHz
Occupied Bandwidth
4.5343 MHz

Transmit Freq Error 215 Hz

x dB Bandwidth 4.981 MHz

FWEBW 300 kHz

Total Power

% of OBW Power
xdB

Span 10 MHz
Sweep 1ms

99.00 %
-26.00 dB

=
[ ==

Center Freq 520.000000 MHz

icenter 829 MHz
#Res BW 200 kHz
Occupied Bandwidth
8.9847 MHz
-2.417 kHz
9.681 MHz

Transmit Freq Emor
x dB Bandwidth

FVBW 820 kHz

Total Power

i OBW Power
xdB8

Fadio Sid: Hene

99.00 %
-26.00 dB

LTE Band 26 64QAM 10MHz CH-Middle

L]
00 dBm

FRes BW 100 kHz

Occupied Bandwidth

4.5097 MHz
-1.920 kHz
4.978 MHz

Transmit Freq Emor
x dB Bandwidth

FVEBW 300 kHz

Total Power

% of OBW Power
xdB

Rasin G19 Hene

Rasn BTS

0.3 dBm

29.00 %
-26.00 dB8

=
[T

Center Freq 536.500000 MHz

ot 1.28 o8
.00 dBm

Occupied Bandwidth

8.9962 MHz
11.505 kHz
9.730 MHz

Transmit Freq Emor
x dB Bandwidth

Conrrtae From. B35 500000 e
AwgiHoid: 2080308

FVEBW 620 kHz

Total Power

% of OBW Power
xdB8

o S14. Hene

Fasio Duvies BTS

20.3 dBm

90.00 %
-26.00 dB

LTE Band 26 64QAM 5MHz CH-High

LTE Band 26 64QAM 10MHz CH-High

e
et et hapioe - Dot 19

Cantter Freq 846.500000 MHz

Foef Offuet 127 0B
R 00 dBm

[Center B46.5 MHz
FRes BW 100 kHz

Occupied Bandwidth

4.5206 MHz
-5.747 kHz
4.041 MHz

Transmit Freq Emor
x dB Bandwidth

Carrtae Froe BAB B0D000 Mt

FVEBW 300 kHz

Total Power

% of OBW Power
xdB

Ao G Hens

Rass BTS

20.2 dBm

99.00 %
-26.00 dB

e
[ ==

Center Freq 844.000000 MHz

[Center B44 MHz
FRes BW 200 kHz

Occupied Bandwidth
8.9690 MHz
-14.454 kHz
9.784 MHz

Transmit Freq Ermor
x dB Bandwidth

Conrrtne Fron. B44 000000 M

FVBW 620 kHz

Total Power

% of DBW Power
x dB8

Rlasin St Mo

Fasin Davies: BTS

20.2 dBm

90.00 %
-26.00 dB
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LTE Band 26 64QAM 15MHz CH-Low

vt Swctnu Rasbcoe - Dot 1

Corrtar Fro: 511500000 M Fadio St Hene
Trig: Fres AwgiHoid: 2080308

Fasin D BTS
Foef Offwet 1.28 0B
Ref 40.00 dBm

icenter 831.5 MHz ) Span 30 MHz
#¥Res BW 300 kHz FVBW 810 kHz Sweep 1ms
Occupied Bandwidth

Total Power 20.4 dBm
13.402 MHz

-10.485 kHz

Transmit Freq Emor % of OBW Power 20.00 %
x dB Bandwidth 14.58 MHz xdB8 -26.00 dB

LTE Band 26 64QAM 15MHz CH-Middle

=
[T

Center Freq 836500000 MHz

Camtar Frany. K36 500000 Mz R St Hane
‘gihisic: 206308
R
Ref Offset 1.28 0B
Ref 40.00 dBm

{Center 8385 MHz
Whes BW 300 kHz FVBW 810 kHz

Occupied Bandwidth
13.448 MHz

-16.937T kHz

Total Power 20.4 dBm

Transmit Freq Emor % of OBW Power 99.00 %

x dB Bandwidth 14.49 MHz xdB8

-26.00 dB

LTE Band 26 64QAM 15MHz CH-High

e
[ — T

Center Freq 841.500000 MHz

Rlato St Mo

Fasin Davies: BTS

[Center 841.5 MHz
[#Res BW 300 khz #VBW 810 kHz

Occupied Bandwidth
13.444 MHz

-19.461 kHz

Total Power 20.5 dBm

Transmit Freq Emor

% of DBW Power 90.00 %
14.46 MHz xdB8

x dB Bandwidth -26.00 dB
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5.3. Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured. The average detector is used.

RBW is set to 3kHz,VBW is set to 10kHz for GSM 850,

RBW is set to 15kHz, VBW is set to 43kHz for LTE Band 26 (1.4MHz),

RBW is set to 30kHz,VBW is set to 91kHz for LTE Band 26 (3MHz),

RBW is set to 51kHz,VBW is set to 150kHz for LTE Band 26 (5MHz),

RBW is set to 100kHz,VBW is set to 300kHz for LTE Band 26 (10MHz),

RBW is set to 150kHz,VBW is set to 470kHz for LTE Band 26 (15MHz).

Spectrum analyzer plots are included on the following pages.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log(P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96, U=0.684dB.
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Test Result:

GSM 850 CH-Low

GSM 850 CH-High

I 1avipe e dnatzm - e G

g Type. RMS
Aok = 106100

Center Freq §24.000000 MHz

Select Trace: |
1

Center B24.0000 MHz
#Res BW 3.0 kHz

Span 1.000 MHz
Sweep 136.1 ms (1001 pis))

FVEW 10 kHz*

I ornip S vtz e G

Avg Typw. RMS
AorglHioke > 108100

Center Freq 849.000000 MHz

Select Trace |
1

Center B40.0000 MHz
#Res BW 3.0 kHz

Span 1.000 MHz
Sweep 1361 ms (1001 pis))

#VBW 10 kHz"

GSM 850 GPRS CH-Low

GSM 850 GPRS CH-High

= —r

BAvg Type: AMS
Arvgliioie > 1001190

Conter Freq §24.000000 M

Ref 22.00 dBm

Center B24.0000 MHz
#Res BW 1.0 kHz

Span 1.000 MHz

#VEBW 10 kHz* Sweep 136.1 ms (1001 pis))

= —r

SAvg Type: AMS
AovglHioie > 1001100

Center Freq 840.000000 M

Trace Average
e
Max Hokd

| —

Center 400000 MHz
#Res BW 1.0 kHz

Span 1.000 MHz
Sweep 1361 ms (1001 pis))

#VEBW 10 kHz*

GSM 850 EGPRS CH-Low

Ehvg Typs: AMS
Aol > 1001100

Center Freq §24.000000 MHz
y

W0 P g T Pree Run
e

sanen: 80 0B

Ref 22,00 dBm

Trace Average
e
Max Hokd

| —

Center 824.0000 MHz
#Res BW 3.0 kHz

Span 1.000 MHz
Sweep 136.1 ms (1001 pts))

#VBW 10 kHz"

oy Typa: AMS
AvvglHioid 451100

Center 240.0000 MHz
#Res BW 3.0 kHz

Span 1.000 MHz

#VBW 10 kHz" Sweep 1361 ms (1001 pts))

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R

Page 33 of 67

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<~ eurofins
RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 QPSK 1.4MHz CH-Low 1RB

LTE Band 26 QPSK 1.4MHz CH-High 1RB

Avg Type: ANS
AwgiHokd: 100100

Center Freq 824.000000 MHz

Foed Offaet 1.3 dB
Rel 30.00 dBm

Cenler 824,000 MHz
#Res BW 13 kHz

Span 2800 MHz

FVEW 43 kHz Sweep 1347 ms (1001 pis))

I s e scst S ia e

Avg Type: ANS

Center Freq 548.000000 MHz
s AvalHais: $00100

Fef O 7 dB
Rel 3000 dBm

Center 849.000 MHz
#Res BW 13 kHz

Span 2800 MHz

FVEW 43 kHz Sweep 1347 ms (1001 pis))

LTE Band 26 QPSK 1.4MHz CH-Low 100%RB

LTE Band 26 QPSK 1.4MHz CH-High 100%RB

g Type: NS
AgHicid: 150108

Reed Offnt 1.3 0B
Ref 3000 dBrm

Cenler 824.000 MHz
#Res BW 13 kHz

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

#VBW 43 kHz*

e =ty ==

g Type: NS
AgHicid: 150108

Fed Offwet 127 48

Ref 30.00 dBrm

Center 840.000 MMz
#Res BW 13 kHz

Span 2.800 MHz

#VBW 43 kHz* Sweep 1547 ms (1001 pis))

LTE Band 26 QPSK 3MHz CH-Low 1RB

LTE Band 26 QPSK 3MHz CH-High 1RB

Avg Typa: AMS
AwglHoke 100100

Center 824,000 MHz
#Res BW 30 kHz

Span 6,000 MHz
Sweep 8.267 ms (1001 pis))

FVEW 91 kHz"

[FErTre—p———y e

Avg Typa: AMS

8.000000 MHz
AwglHoke 100100

Trig: Froa Bun
WAtten: 40 28

Cener 849.000 MHz
#Res BW 30 kHz

Span 6.000 MHz
Sweep 8.267 ms (1001 pis))

FVEW 91 kHz"
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<~ eurofins
RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 QPSK 3MHz CH-Low 100%RB

LTE Band 26 QPSK 3MHz CH-High 100%RB

Avg Type: ANS
AwgiHokd: 100100

Center Freq 824.000000 MHz

Fed 0 2 o8
Rel 30.00 dBm

Center 824,000 MHz
#Res BW 30 kHz

Span 6,000 MHz

FVEW 91 kHz" Sweep 8.267 ms (1001 pis))

I s e scst S ia e

Avg Type: ANS

Center Freq 548.000000 MHz
s AvalHais: $00100

Fef O 7 dB
Rel 3000 dBm

Cener 849.000 MHz
#Res BW 30 kHz

Span 6.000 MHz

FVEW 91 kHz" Sweep 8.267 ms (1001 pis))

LTE Band 26 QPSK 5MHz CH-Low 1RB

LTE Band 26 QPSK 5MHz CH-High 1RB

g Type: NS
AgHicid: 150108

Reef Offnt 1.28 B
Ref 3000 dBrn

Cenler 824.000 MHz
#Res BW 31 kHz

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

#FVBW 150 kHz*

e =ty ==

g Type: NS
AgHicid: 150108

Fed Offwet 127 48

Ref 30.00 dBrm

Cener 840.000 MMz
#Res BW 31 kHz

Span 10.00 MHz

#FVBW 150 kHz* Sweep 4.800 ms (1001 pis))

LTE Band 26 QPSK 5MHz CH-Low 100%RB

LTE Band 26 QPSK 5MHz CH-High 100%RB

Avg Typa: AMS
AwglHoke 100100

Center 824,000 MHz
#Res BW 31 kHz

Span 10,00 MHz
Sweep 4.800 ms (1001 pis)|

FVEW 130 kHz"

[FErTre—p———y e

Avg Typa: AMS

8.000000 MHz
AwglHoke 100100

Trig: Froa Bun
WAtten: 40 28

Cenler 849.000 MHz
#Res BW 31 kHz

Span 10,00 MHz
Sweep 4.800 ms (1001 pis))

FVEW 130 kHz"
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<~ eurofins
RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 QPSK 10MHz CH-Low 1RB

LTE Band 26 QPSK 10MHz CH-High 1RB

Avg Type: ANS

Center Freq 824.000000 MHz
T AvgiHoi: 100100

Fed 0 2 o8
Rel 30.00 dBm

Center 824,00 MHz
#Res BW 100 kHz

Span 20.00 MHz

FVEW 100 kHz" Sweep 2.533 ms (1001 pis))

I s e scst S ia e

Avg Type: ANS

Center Freq 548.000000 MHz
s AvalHais: $00100

Fef O 7 dB
Rel 3000 dBm

Center 849.00 MHz
#Res BW 100 kHz

Span 20,00 MHz

FVEW 100 kHz" Sweep 2.533 ms (1001 pis))

g Type: NS
AgHicid: 150108

Reef Offnt 1.28 B
Ref 3000 dBrn

Center 824.00 MHz
#Res BW 100 kHz

Span 20.00 MHz

#VIBW 00 kHz* Sweep 2.533 ms (1001 pis)

g Type: NS
AgHicid: 150108

Fed Offwet 127 48

Ref 30.00 dBrm

Center 840.00 MHz
#Res BW 100 kHz

Span 20.00 MHz

#FVBW 300 kHz* Sweep 2.533 ms (1001 pis))

LTE Band 26 QPSK 15MHz CH-Low 1RB

LTE Band 26 QPSK 15MHz CH-High 1RB

Avg Typa: AMS
AwglHoke 100100

Center 824,00 MHz
#Res BW 130 kHz

Span 30.00 MHz
Sweep 1.667 ms (1001 pis))

FVEW 470 kHz"

[FErTre—p———y e

Avg Typa: AMS

8.000000 MHz
AwglHoke 100100

Trig: Froa Bun
WAtten: 40 28

Center 849.00 MHz
#Res BW 1530 kHz

Span J0.00 MHz
Sweep 1.667 ms (1001 pis))

FVEW 470 kHz"
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<~ eurofins
RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 QPSK 15MHz CH-Low 100%RB

LTE Band 26 QPSK 15MHz CH-High 100%RB

Avg Type: ANS
AwgiHokd: 100100

Center 824,00 MHz Span 30.00 MHz
#Res BW 150 kHz FVEW 470 kHz" Sweep 1.667 ms (1001 pis))

I s e scst S ia

Center Freq 548.000000 MHz

Center 849.00 MHz
#Res BW 150 kHz

FVEW 470 kHz"

Avg Type: ANS

AwglHoke 100100

Span J0.00 MHz
Sweep 1.667 ms (1001 pis))

LTE Band 26 16QAM 1.4MHz CH-Low 1RB

LTE Band 26 16QAM 1.4MHz CH-High 1RB

=TT

Center Freq 824,000000 MHz g Type: NS
= ¥ ’ Aogicid: 15045

Reed Offnt 1.3 0B
Ref 3000 dBrm

Cenler 824.000 MHz Span 2800 MHz
#Res BW 13 kHz #VBW 43 kHz* Sweep 1547 ms (1001 pis)

=T

Center 840.000 MMz
#Res BW 13 kHz

#VBW 43 kHz*

g Type: NS
AgHicid: 150108

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

LTE Band 26 16QAM 1.4MHz CH-Low 100%RB

LTE Band 26 16QAM 1.4MHz CH-High 100%RB

i o i [y e

Avg Typa: AMS
AwglHoke 100100

Feef Offet 1.3 dB
Ref 30.00 dBm

Cenler 824,000 MHz Span 2800 MHz
#Res BW 13 kHz FVEW 43 kHZ Sweep 1347 ms (1001 pis))

Fef ¢ 7 dB
Ref 3000 dBm

Center 849.000 MHz
#Res BW 13 kHz

Trig: Froa Bun
WAtten: 40 28

FVEW 43 kHz

Avg Typa: AMS

AwglHoke 100100

Span 2800 MHz
Sweep 1547 ms (1001 pis))
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«> eurofins
RF Test Report Report No.: R2410A1542-R2

LTE Band 26 16QAM 3MHz CH-Low 1RB LTE Band 2616QAM 3MHz CH-High 1RB

I s e scst S ia e

AwglHoke 100100

Center Freq 824.000000 MHz Avg Typa: AN
= e e s o rapreer B

Center Freq B49.000000 Mz Avg Type: AMS
T P

et O 2 dB Fef O 7 dB
Rel 30,00 dBm Rel 3000 dBm

Center 824,000 MHz Span 6,000 MHz
#Res BW 30 kHz FVEW 91 kHz" Sweep 8.267 ms (1001 pis))

Cener 849.000 MHz Span 6.000 MHz
#Res BW 30 kHz FVEW 91 kHz" Sweep 8.267 ms (1001 pis))

LTE Band 26 16QAM 3MHz CH-High 100%RB

e =ty ==

vy Type: RS T
Agiicid: 150/18 .

vy Type: RS T
Agiicid: 150/18 .

Fed Offwet 127 48

Fiof Ciffyet 128 08
Ref 3000 dBrn Ref 30.00 dBrm

Cenler 824.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VIBW 91 kHz* Sweep 8.267 ms (1001 pis)

Cener 840.000 MMz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pis))

LTE Band 26 16QAM 5MHz CH-Low 1RB LTE Band 26 16QAM 5MHz CH-High 1RB

[FErTre—p———y e

Avg Typa: AMS
AwglHoke 100100

IS y Avp Typa: AME
9.000000 MHz __ e man AvalHodd: 360100
. wAten: 40 S8

Center 824,000 MHz Span 10,00 MHz
#Res BW 31 kHz FVEW 130 kHz" Sweep 4.800 ms (1001 pis))

Cenler 849.000 MHz Span 10,00 MHz
#Res BW 31 kHz FVEW 130 kHz" Sweep 4.800 ms (1001 pis))
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<~ eurofins
RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 16QAM 5MHz CH-Low 100%RB

LTE Band 26 16QAM 5MHz CH-High 100%RB

Avg Type: ANS
AwgiHokd: 100100

Center Freq 824.000000 MHz

Fed 0 2 o8
Rel 30.00 dBm

Center 824,000 MHz
#Res BW 31 kHz

Span 10,00 MHz

FVEW 130 kHz" Sweep 4.800 ms (1001 pis))

I s e scst S ia e

Avg Type: ANS

Center Freq 548.000000 MHz
s AvalHais: $00100

Fef O 7 dB
Rel 3000 dBm

Cenler 849.000 MHz
#Res BW 31 kHz

Span 10,00 MHz

FVEW 130 kHz" Sweep 4.800 ms (1001 pis))

LTE Band 26 16QAM 10MHz CH-Low 1RB

LTE Band 26 16QAM 10MHz CH-High 1RB

g Type: NS
AgHicid: 150108

Reef Offnt 1.28 B
Ref 3000 dBrn

Center 824.00 MHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 2.533 ms (1001 pts)

#VIBW 00 kHz*

e =ty ==

g Type: NS
AgHicid: 150108

Fed Offwet 127 48

Ref 30.00 dBrm

Center 840.00 MHz
#Res BW 100 kHz

Span 20.00 MHz

#FVBW 300 kHz* Sweep 2.533 ms (1001 pis))

LTE Band 26 16QAM 10MHz CH-High 100%RB

Avg Typa: AMS
AwglHoke 100100

Center 824,00 MHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 2.533 ms (1001 pis)|

FVEW 100 kHz"

[FErTre—p———y e

Avg Typa: AMS
AwglHoke 100100

9,000000 MHz
8.000000 MHz g Frea Run
whten: 40 98

Center 849.00 MHz
#Res BW 100 kHz

Span 20,00 MHz
Sweep 2.533 ms (1001 pis))

FVEW 300 kHz"
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RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 16QAM 15MHz CH-Low 1RB

LTE Band 26 16QAM 15MHz CH-High 1RB

Avg Type: ANS
AwgiHokd: 100100

Center 824,00 MHz
#Res BW 150 kHz

Span 30.00 MHz

FVEW 470 kHz" Sweep 1.667 ms (1001 pis))

I s e scst S ia

Center Freq 548.000000 MHz

Center 849.00 MHz
#Res BW 150 kHz

Avg Type: ANS
AwgiHokd: 100100

Span J0.00 MHz

FVEW 470 kHz" Sweep 1.667 ms (1001 pis))

g Type: NS
AgHicid: 150108

Fef Offwet 128 8

Ref 3000 dBrn

Center 824.00 MHz
#Res BW 150 kHz

Span 30.00 MHz

#FVIBW 470 kHZ* Sweep 1.667 ms (1001 pis)

Center 840.00 MHz
#Res BW 150 kHz

g Type: NS
AgHicid: 150108

Span 30.00 MHz
Sweep 1667 ms (1001 pts)

#FVBW 470 kHz*

LTE Band 26 64QAM 1.4MHz CH-Low 1RB

LTE Band 26 64QAM 1.4MHz CH-High 1RB

i o i [y e

Avg Typa: AMS
AwglHoke 100100

Feef Offet 1.3 dB
Ref 30.00 dBm

Cenler 824,000 MHz
#Res BW 13 kHz

Span 2800 MHz
Sweep 1547 ms (1001 pis)|

FVEW 43 kHZ

=

Red O 7 8
Ref 30.00 dBm

Center 848.000 MHz
#Res BW 13 kHz

FVEW 43 kHz"

Avg Type: AMS
Trig: Fres Aun AgiHold: 800100

" waten: 4028

Span 2.800 MHz
Sweep 1547 ms (1001 pis)|
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RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 64QAM 1.4MHz CH-Low 100%RB

LTE Band 26 64QAM 1.4MHz CH-High 100%RB

A Type: AMS
AvgiHokd: 5001100

Center £24.000 MHz
#Res BW 13 kHz

Span 2.800 MHz

FWEW 43 kHz" Sweep 1347 ms (1001 pis)|

Avg Type: ANS
AwgiHokd: 100100

Center Freq 548.000000 MHz

Center 849.000 MHz
#Res BW 13 kHz

Span 2800 MHz

FVEW 43 kHz Sweep 1347 ms (1001 pis))

LTE Band 26 64QAM 3MHz CH-Low 1RB

LTE Band 26 64QAM 3MHz CH-High 1RB

=TT

g Type: RME

Center Freq 824,000000 MHz
= Aogicid: 15045

Fef Offwet 128 8

Ref 3000 dBrn

Cenler 824.000 MHz
#Res BW 30 kHz

Span 6.000 MHz

#VIBW 91 kHz* Sweep 8.267 ms (1001 pis)

=T ==

g Type: NS
AgHicid: 150108

Cener 840.000 MMz
#Res BW 30 kHz

Span 6.000 MHz

#VBW 91 kHz* Sweep 8.267 ms (1001 pis))

LTE Band 26 64QAM 3MHz CH-Low 100%RB

Avg Typa: AMS
AwglHoke 100100

Eet 8 dB
Rel 30,00 dBm

Center 824,000 MHz
#Res BW 30 kHz

Span 6,000 MHz
Sweep 8.267 ms (1001 pis))

FVEW 91 kHz"

Avg Type: AMS
Trig: Froa Bun AwgiHoid: 100100

whten: 40 98

Fef ¢ 7 dB
Ref 3000 dBm

Cener 849.000 MHz
#Res BW 30 kHz

Span 6.000 MHz
Sweep 8.267 ms (1001 pis))

FVEW 91 kHz"
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«> eurofins
RF Test Report Report No.: R2410A1542-R2

LTE Band 26 64QAM 5MHz CH-Low 1RB LTE Band 26 64QAM 5MHz CH-High 1RB

I s e scst S ia e

AwglHoke 100100

Center Freq 824.000000 MHz Avg Typa: AN
P, P Wide AwgiHoke 100100

Center Freq B49.000000 Mz Avg Type: AMS
T P

et O 2 dB Fef O 7 dB
Rel 30,00 dBm Rel 3000 dBm

Center 824,000 MHz Span 10,00 MHz
#Res BW 31 kHz FVEW 130 kHz" Sweep 4.800 ms (1001 pis))

Cenler 849.000 MHz Span 10,00 MHz
#Res BW 31 kHz FVEW 130 kHz" Sweep 4.800 ms (1001 pis))

LTE Band 26 64QAM 5MHz CH-High 100%RB

e =ty ==

g Type: NS
AgHicid: 150108

g Type: NS
AgHicid: 150108 .

Fed Offwet 127 48

Fiof Ciffyet 128 08
Ref 3000 dBrn Ref 30.00 dBrm

Cenler 824.000 MHz Span 10.00 MHz
#Res BW 31 kHz #FVBW 150 kHz* Sweep 4.800 ms (1001 pis)

Cener 840.000 MMz Span 10,00 MHz
#Res BW 31 kHz #FVBW 150 kHz* Sweep 4.800 ms (1001 pis))

LTE Band 26 64QAM 10MHz CH-Low 1RB LTE Band 26 64QAM 10MHz CH-High 1RB

[FErTre—p———y e

Avg Typa: AMS
AwglHoke 100100

IS y Avp Typa: AME
9.000000 MHz __ e man AvalHodd: 360100
. wAten: 40 S8

Center 824,00 MHz Span 20.00 MHz
#Res BW 100 kHz FVEW 100 kHz" Sweep 2.533 ms (1001 pis))

Center 849.00 MHz Span 20,00 MHz
#Res BW 100 kHz FVEW 300 kHz" Sweep 2.533 ms (1001 pis))
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RF Test Report

Report No.: R2410A1542-R2

LTE Band 26 64QAM 10MHz CH-Low 100%RB

LTE Band 26 64QAM 10MHz CH-High 100%RB

Avg Type: ANS
AwgiHokd: 100100

Center 824,00 MHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 2.533 ms (1001 pis)|

FVEW 100 kHz"

I s e scst S ia e

Avg Type: ANS

Center Freq 548.000000 MHz
s AvalHais: $00100

Center 849.00 MHz
#Res BW 100 kHz

Span 20,00 MHz

FVEW 100 kHz" Sweep 2.533 ms (1001 pis))

LTE Band 26 64QAM 15MHz CH-Low 1RB

LTE Band 26 64QAM 15MHz CH-High 1RB

=TT

Center Freq 824,000000 MHz g Type: NS
= Aogicid: 15045
Ref Offget 1.28 d8

Ref 3000 dBrn

Center 824.00 MHz
#Res BW 150 kHz

Span 30.00 MHz

#FVIBW 470 kHZ* Sweep 1.667 ms (1001 pis)

=T ==

g Type: NS
AgHicid: 150108

Center 840.00 MHz
#Res BW 150 kHz

Span 30.00 MHz

#FVBW 470 kHz* Sweep 1667 ms (1001 pis))

LTE Band 26 64QAM 15MHz CH-High 100%RB

Avg Typa: AMS
AwglHoke 100100

Eet 8 dB
Rel 30,00 dBm

Center 824,00 MHz
#Res BW 130 kHz

Span 30.00 MHz
Sweep 1.667 ms (1001 pis))

FVEW 470 kHz"

Avg Typa: AMS

Trig: Froa Bun AwgiHoid: 100100

whten: 40 98

Fef ¢ 7 dB
Ref 3000 dBm

Center 849.00 MHz
#Res BW 1530 kHz

Span J0.00 MHz
Sweep 1.667 ms (1001 pis))

FVEW 470 kHz"
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RF Test Report

Report No.: R2410A1542-R2

5.4. Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

Measure the total peak power and record as Prk. And measure the total average power and record as
Pavg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,

dBm). Determine the PAPR from:

PAPR (dB) = Ppx (dBm) - Payg (dBm).

Test Setup

EUT

Splitter

Spectrum
Analyzer

Base station Simulator

Limits

According to the Sec. 22.913(d), The peak-to-average ratio (PAR) of the transmission must not

exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U= 0.4 dB.
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RF Test Report

Report No.: R2410A1542-R2

Test Results

Frequenc Peak Av PAPR Limit .
Mode Channel (I?IIHz) ¥ dBm) | ( dBrs:‘n) (dB) (dB) Conclusion
128 824.2 34.24 | 33.01 1.23 <13 PASS
GSM 850
(GMSK) 190 836.6 34.36 | 33.12 1.24 <13 PASS
251 848.8 3442 | 33.14 1.28 <13 PASS
GPRS 128 824.2 34.24 | 32.97 1.27 <13 PASS
850
(GMSK) 190 836.6 34.37 | 33.06 1.31 <13 PASS
251 848.8 34.37 | 33.07 1.30 <13 PASS
aPRS 128 824.2 27.92 | 26.05 1.87 <13 PASS
EGPRS 850
(8PSK) 190 836.6 27.92 | 26.04 1.88 <13 PASS
251 848.8 27.77 | 25.92 1.85 <13 PASS
LTE Band 26
Bandwidth Frequenc Peak | Av PAPR | Limit
Modulation (MHz) Channel (IC\IIIHz) y (dBm) (dBrg:n) (dB) (dB) Conclusion

26797 824.7 27.36 | 22.13 | 5.28 <13 PASS

1.4 26915 836.5 2712 | 22.01 | 5.11 <13 PASS

27033 848.3 26.89 | 21.98 | 4.91 <13 PASS

26805 825.5 27.38 | 22.18 | 5.20 <13 PASS

3 26915 836.5 2713 | 22.09 | 5.04 <13 PASS

27025 847.5 26.92 | 22.01 | 4.91 <13 PASS

26815 826.5 27.46 | 22.20 | 5.26 <13 PASS

QPSK 5 26915 836.5 27.22 | 22.07 | 5.15 <13 PASS

27015 846.5 27.05 | 21.99 | 5.06 <13 PASS

26840 829 2745 | 2219 | 5.26 <13 PASS

10 26915 836.5 27.33 | 22.14 | 519 <13 PASS

26990 844 27.27 | 22.08 | 5.19 <13 PASS

26865 831.5 27.56 | 22.27 | 5.29 <13 PASS

15 26915 836.5 27.53 | 22.24 | 5.29 <13 PASS

26965 841.5 2742 | 22.18 | 5.24 <13 PASS

26797 824.7 27.16 | 21.15 | 6.01 <13 PASS

1.4 26915 836.5 27.09 | 21.09 | 6.00 <13 PASS

27033 848.3 26.72 | 20.95 | 5.77 <13 PASS

16QAM 26805 825.5 2719 | 21.22 | 5.97 <13 PASS

3 26915 836.5 27.03 | 21.11 | 592 <13 PASS

27025 847.5 26.84 | 21.06 | 5.78 <13 PASS
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RF Test Report

Report No.: R2410A1542-R2

26815 826.5 27.29 | 21.22 | 6.07 <13 PASS
5 26915 836.5 27.07 | 2112 | 5.95 <13 PASS
27015 846.5 26.86 | 21.02 | 5.84 <13 PASS
26840 829 2722 | 21.18 | 6.04 <13 PASS
10 26915 836.5 27.16 | 21.18 | 5.98 <13 PASS
26990 844 27.05 | 21.09 | 5.96 <13 PASS
26865 831.5 27.34 | 21.31 6.03 <13 PASS
15 26915 836.5 2722 | 21.24 | 5.98 <13 PASS
26965 841.5 27.21 | 21.20 | 6.01 <13 PASS
26797 824.7 26.20 | 19.64 | 6.56 <13 PASS
1.4 26915 836.5 25.95 | 19.39 | 6.56 <13 PASS
27033 848.3 25.70 | 19.28 | 6.42 <13 PASS
26805 825.5 26.15 | 19.65 | 6.50 <13 PASS
3 26915 836.5 26.00 | 19.52 | 6.48 <13 PASS
27025 847.5 25.82 | 19.32 | 6.50 <13 PASS
26815 826.5 26.25 | 19.69 | 6.56 <13 PASS
64QAM 5 26915 836.5 26.02 | 19.52 | 6.50 <13 PASS
27015 846.5 25.73 | 19.39 | 6.34 <13 PASS
26840 829 26.22 | 19.68 | 6.54 <13 PASS
10 26915 836.5 26.00 | 19.56 | 6.44 <13 PASS
26990 844 2591 | 1949 | 6.42 <13 PASS
26865 831.5 26.14 | 19.72 | 6.42 <13 PASS
15 26915 836.5 26.05 | 19.63 | 6.42 <13 PASS
26965 841.5 2592 | 19.54 | 6.38 <13 PASS
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5.5. Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

Frequency Stability (Temperature Variation)

The temperature inside the climate chamber is varied from -30°C to +50°C in 10°C step size,

(1) With all power removed, the temperature was decreased to 0°C and permitted to stabilize for
three hours.

(2) Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements. Frequency Stability
(Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:
Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried,
battery-powered equipment, primary supply voltage is reduced to the battery operating end point
which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.3 V and 4.3 V, with a
nominal voltage of 3.8V.

Test setup

‘Climate chamber ]l

I

I :
Base station

| EUT i _

: | simulator

1 |

DC Power Supply
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Limits

According to the Sec. 22.355, the frequency stability of the carrier shall be accurate to within 2.5 ppm
of the received frequency for mobile stations.

Limits <2.5ppm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k=3, U= 0.01ppm.
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Test Result
GSM850
» Freq.Error | Freq.Error Frequ.e.ncy Frequ.e.ncy
Condition Stability Stability :
(Hz) (Hz) Verdict
(ppm) (ppm)
Temperature Voltage | GMSK 8PSK GMSK 8PSK
Normal (25°C) 3.45 14.58 0.00184 0.00776 PASS
Extreme (50°C) 11.26 2.15 0.00599 0.00114 PASS
Extreme (40°C) 12.15 2.39 0.00646 0.00127 PASS
Extreme (30°C) 17.24 8.28 0.00917 0.00441 PASS
Extreme (20°C) 7.19 5.95 0.00383 0.00317 PASS
Extreme (10°C) Normal 15.17 4.92 0.00807 0.00262 PASS
Extreme (0°C) 14.54 3.07 0.00773 0.00163 PASS
Extreme (-10°C) 8.69 11.53 0.00462 0.00613 PASS
Extreme (-20°C) 11.63 10.40 0.00618 0.00553 PASS
Extreme (-30°C) 15.32 1.19 0.00815 0.00063 PASS
Extreme (-40°C) 8.83 16.23 0.00470 0.00863 PASS
o5°C LV 11.64 6.34 0.00619 0.00337 PASS
HV 14.53 10.08 0.00773 0.00536 PASS
LTE Band 26
Condition Freq.Error|Freq.Error|Freq.Error Frequ.e'ncy Frequ?ncy Frequ'e.ncy
(H2) (H2) (H2) Stability | Stability | Stability Verdict
BANDWIDTH |1.4MHz Cppm>d (ppm) (ppm)
Temperature |Voltage| 64QAM | 16QAM | QPSK | 64QAM | 16QAM | QPSK
Normal (25°C) 16.87 15.69 2.39 0.00897 | 0.00834 | 0.00127 | PASS
Extreme (50°C) 2.59 14.26 9.13 0.00138 | 0.00758 | 0.00486 | PASS
Extreme (40°C) 5.41 7.18 10.75 | 0.00288 | 0.00382 | 0.00572 | PASS
Extreme (30°C) 14.22 6.53 7.31 0.00756 | 0.00347 | 0.00389 | PASS
Extreme (20°C) Normal 10.55 16.06 16.51 0.00561 | 0.00855 | 0.00878 | PASS
Extreme (10°C) 4.43 9.21 14.46 | 0.00236 | 0.00490 | 0.00769 |PASS
Extreme (0°C) 10.53 15.18 9.68 0.00560 | 0.00808 | 0.00515 | PASS
Extreme (-107C) 12.49 1.30 4.68 0.00664 | 0.00069 | 0.00249 | PASS
Extreme (-207C) 8.73 6.16 17.60 | 0.00464 | 0.00328 | 0.00936 | PASS
Extreme (-30°C) 9.64 14.88 8.40 0.00513 | 0.00792 | 0.00447 | PASS
25 LV 9.43 12.25 2.51 0.00502 | 0.00652 | 0.00134 | PASS
HV 7.48 16.36 16.53 | 0.00398 | 0.00870 | 0.00879 | PASS
Condition Freq.Error|Freq.Error|Freq.Error Frequglncy Frequ.e_ncy Frequc_e.ncy Verdict
(Hz) (Hz) (Hz) Stability | Stability | Stability
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BANDWIDTH | 3MHz (ppm) | Cppm) |- (ppm)
Temperature |Voltage| 64QAM | 16QAM | QPSK | 64QAM | 16QAM QPSK
Normal (25°C) 8.09 5.69 5.23 0.00430 | 0.00302 | 0.00278 | PASS
Extreme (50°C) 8.59 5.50 9.37 0.00457 | 0.00292 | 0.00498 | PASS
Extreme (40°C) 15.03 8.43 4.63 0.00799 | 0.00448 | 0.00246 | PASS
Extreme (30°C) 5.41 12.07 6.56 0.00288 | 0.00642 | 0.00349 | PASS
Extreme (20°C) Normal 13.23 15.89 16.62 | 0.00704 | 0.00845 | 0.00884 | PASS
Extreme (10°C) 9.03 9.91 15.79 | 0.00481 | 0.00527 | 0.00840 | PASS
Extreme (0°C) 1.45 14.92 12.27 | 0.00077 | 0.00793 | 0.00653 | PASS
Extreme (-10°C) 17.37 12.22 12.34 | 0.00924 | 0.00650 | 0.00656 |PASS
Extreme (-20°C) 13.71 10.74 5.52 0.00729 | 0.00571 | 0.00294 | PASS
Extreme (-30°C) 9.23 711 7.09 0.00491 | 0.00378 | 0.00377 | PASS
o5 LV 10.17 13.17 5.96 0.00541 | 0.00700 | 0.00317 | PASS
HV 7.21 5.02 5.12 0.00384 | 0.00267 | 0.00272 | PASS
Condition Freq.Error|Freq.Error|Freq.Error Frequg.ncy Frequ?ncy Frequc.e.ncy

(H2) (H2) (H2) Stability | Stability | Stability Verdict

BANDWIDTH | 5MHz (ppm) (ppm) (ppm)

Temperature |Voltage| 64QAM | 16QAM | QPSK | 64QAM | 16QAM | QPSK
Normal (25°C) 6.13 17.98 17.57 | 0.00326 | 0.00957 | 0.00935 | PASS
Extreme (50°C) 17.26 10.80 418 0.00918 | 0.00574 | 0.00222 | PASS
Extreme (40°C) 12.18 16.87 7.64 0.00648 | 0.00898 | 0.00407 | PASS
Extreme (30°C) 14.99 3.50 9.80 0.00797 | 0.00186 | 0.00522 | PASS
Extreme (20°C) Normal 2.91 5.29 11.26 | 0.00155 | 0.00281 | 0.00599 | PASS
Extreme (10°C) 8.93 10.95 2.82 0.00475 | 0.00582 | 0.00150 | PASS
Extreme (0°C) 9.28 7.77 4.93 0.00494 | 0.00413 | 0.00262 | PASS
Extreme (-10°C) 8.38 3.85 10.17 | 0.00446 | 0.00205 | 0.00541 | PASS
Extreme (-20°C) 2.06 13.90 4.87 0.00109 | 0.00739 | 0.00259 | PASS
Extreme (-30°C) 10.26 8.45 14.47 | 0.00546 | 0.00449 | 0.00769 |PASS
257 LV 11.95 3.04 13.14 | 0.00636 | 0.00161 | 0.00699 |PASS
HV 6.55 2.12 17.94 | 0.00348 | 0.00113 | 0.00954 | PASS

Condition Freq.Error|Freq.Error|Freq.Error Frequ.e.ncy Frequ.e.n v FreqU(.e.ncy

(H2) (H2) (H2) Stability | Stability | Stability Verdict

BANDWIDTH |10MHz (ppm>) (ppm>) (ppm>)

Temperature |Voltage| 64QAM | 16QAM | QPSK | 64QAM | 16QAM QPSK
Normal (25°C) 6.94 10.08 9.59 0.00369 | 0.00536 | 0.00510 | PASS
Extreme (50°C) 3.55 16.64 13.84 | 0.00189 | 0.00885 | 0.00736 | PASS
Extreme (40°C) 10.12 3.44 14.31 0.00538 | 0.00183 | 0.00761 | PASS
Extreme (30°C) |Normal| 8.78 14.00 9.03 0.00467 | 0.00745 | 0.00480 | PASS
Extreme (20°C) 10.67 11.28 1.25 0.00568 | 0.00600 | 0.00066 |PASS
Extreme (10°C) 16.14 4.79 8.08 0.00859 | 0.00255 | 0.00430 | PASS
Extreme (0°C) 16.57 13.96 7.16 0.00881 | 0.00743 | 0.00381 | PASS
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Extreme (-10°C) 16.48 5.36 12.66 | 0.00877 | 0.00285 | 0.00673 | PASS
Extreme (-20°C) 10.22 8.64 13.25 | 0.00544 | 0.00460 | 0.00705 | PASS
Extreme (-30°C) 4.26 3.52 14.27 | 0.00227 | 0.00187 | 0.00759 | PASS
05 LV 8.18 17.81 4.56 0.00435 | 0.00947 | 0.00242 | PASS
HV 7.70 7.33 6.84 0.00410 | 0.00390 | 0.00364 | PASS
Condition Freq.Error|Freq.Error|Freq.Error Frequc'a.ncy Frequ.e'ncy Frequc'a.ncy
(H2) (H2) (H2) Stability | Stability | Stability Verdict
BANDWIDTH |15MHz (ppm) (ppm) (ppm)
Temperature |Voltage| 64QAM | 16QAM | QPSK | 64QAM | 16QAM | QPSK
Normal (25°C) 11.27 4.68 9.02 0.00599 | 0.00249 | 0.00480 | PASS
Extreme (50°C) 12.83 17.00 16.58 | 0.00682 | 0.00904 | 0.00882 |PASS
Extreme (40°C) 2.95 8.93 6.20 0.00157 | 0.00475 | 0.00330 | PASS
Extreme (30C) 12.41 4.84 13.80 | 0.00660 | 0.00258 | 0.00734 | PASS
Extreme (20°C) Normal 6.65 3.49 14.84 | 0.00354 | 0.00185 | 0.00789 | PASS
Extreme (10°C) 14.89 17.84 15.32 | 0.00792 | 0.00949 | 0.00815 | PASS
Extreme (0°C) 13.93 4.64 2.76 0.00741 | 0.00247 | 0.00147 | PASS
Extreme (-10°C) 11.79 17.70 4.40 0.00627 | 0.00941 | 0.00234 | PASS
Extreme (-20°C) 11.38 16.83 9.61 0.00606 | 0.00895 | 0.00511 | PASS
Extreme (-30°C) 13.35 7.85 8.50 0.00710 | 0.00418 | 0.00452 | PASS
257 LV 15.01 12.19 7.47 0.00799 | 0.00648 | 0.00397 | PASS
HV 2.28 3.14 5.39 0.00121 | 0.00167 | 0.00287 | PASS
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5.6. Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier.

The peak detector is used. RBW are set to 100 kHz and VBW are set to 300 kHz for below 1G, RBW
are set to TMHz and VBW are set to 3MHz for above 1G, Sweep is set to ATUO.

RBW is set to 1 kHz (0.009MHz~ 0.15 MHz),

RBW is set to 10 kHz (0.15 MHz~ 30 MHz)

RBW is set to 100 kHz (30MHz~1000 MHz)

RBW is set to 1000 kHz (above 1000MHz)

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log (P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 1.96.
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Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-18GHz 1.407 dB
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Test Result

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier,
the emissions more than 20 dB below the limit are not reported.

The signal beyond the limit is carrier.

GSM 850 CH-Low 9kHz ~ 9GHz

GPRS 850 CH-Low 9kHz ~ 9GHz

Spectrum “!'},,“]
Raf Level 20.00 d8m  OMset 17.00 48 Mode Autd Sweed
1 May

Spectrum “!'},,“]
Raf Level 20.00 d8m  OMset 17.00 48 Mode Ao Sweed
1 May

20 die

Htart 9.0 kHz
Spurbous Emissions

GETOA pts

Htart 9.0 kHz
Spurbous Emissions

BETOA pts

Range Up | | | Powerabs | | Range Up | | Powerabs |
150.000 kmz L3 9.30171 kHz -55.74 dam 00, 0 150.000 kmz 9. 70399 kHz 56.29 dim
25.84070 Mz 52.74 dBen 00 2211704 Mz 52,16 dBen
100.000 kH; 824.23846 MH2 31,57 dém 00 di 82414753 MH2 32,19 dém
1.000 Mz 4.85219 GHz -25.17 dBm Q 4.82994 GHz -24.59 dim
e T S——

Date 17 SEP.2020 120529

Date 3 5EP 2020 024534

GSM 850 CH-Middle 9kHz ~ 9GHz

GPRS 850 CH-Middle 9kHz ~ 9GHz

Spectrum “'-'?]
Ref Level 30.00 cim  Offset 17.00 d8 Mode Auto Sweep
@ 1 Max

Spectrum “'-'?]
Rel Level 30.00 cim  Offset 17.00 dB Mode Auto Sweep
@1 M3

20 des

20 des

Hart 9.0 kHz GET04 pts Stop 9.0 GHz Hart 9.0 kHz GET04 pts Stop 9.0 GHz
Spurbous Emissions Spurtous Emissions
Range Lo Range U | | Froquency | Powerabs | ALt Hange Lo Bange Uj | RAW. | Fraquency | _Powerabs | ALjmit
5.000 khz 150.000 kHz 590614 kHz ~54.83 dim 0a 150.000 kMz Z 7] 9.10057 kHz -56.26 dim ~200.0
150.000 kkz D6.6TH29 MMz 51.58 dim 00 o X 2 25.34083 MHz 52,66 dim 00 o
30,000 MHz 836 BIE51 MHZ 31.70 dBm 00 100.000 kHz 836 L2405 MHz 31.86 dBm
1,000 GHz 4 BB469 GHz -25.35 dim 1.000 MHz 2.50963 GHz -25.16 dim
He asuring... e asuring...

Date 17 SEP 2020 120702

Date 3 SEP 2020 03 47 5%

GSM 850 CH-High 9kHz ~ 9GHz

GPRS 850 CH-High 9kHz ~ 9GHz

Spectrum ‘“-?]
Rel Level 30.00 ddm  OMfset i7.00 d& Mode auto Sween
@ 1 Max

Spectrum ‘“-?]
Rel Level 30.00 ddm  OMset 1700 d& Mode auto Sweep
@ 1 Max

20 des 20 des
11} 1]
] ]

Hlar 9.0 kHz GET04 pts Slop 0.0 GHz Htar 9.0 kHz GET04 pts Slop 9.0 GHz
apurious Emissions apurious Emissions
Range Low | Range uj | RBW. 1 | Powerabs | Rangeiow | Rangeup | Froguency | Powerabs | ALlmit |
9.000 kMz 3 1.000 kMz 9.10057 kHz ~58.14 ditm 9.000 kMz 150.000 kMz 10.508%6 kHz =58.16 dimn =200.00 d&
150.000 kbiz 10.000 ki 20.30243 MHz =62.21 dien 150.000 30.000 Mz 23.128502 MHz =52.32 din
30,000 MHz 100000 kHz A48.B5144 MHZ 30,000 W z 848 B2113 MHz 31.57 dém
1,000 GHz 1.000 MHz 4.99044 GHz 1,000 GHz 1.69785 GHz -25. 18 dim
n e asurin... i He asurng...

Oate 17 SEF 2020 120723

Date 3 5EP 2020 024549

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R

Page 54 of 67

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




eurofins

RF Test Report

Report No.: R2410A1542-R2

Spectrum

EGPRS 850 CH-Low 9kHz ~ 9GHz

Ral Lavel 30.00 dim

Ofsat 17.00 g8

L R e

WCDMA BAND V CH-Low 9kHz ~ 9GHz

Spectrum

Rel Level 30.00 dien  Offset 17.00 di

Mode e Sweep

20 0 B )
10 10
o od

Date 3 SEP 2000 (2513

Date 3 SEF 2020 032436

60 &0 di 1
|
Start 9.0 kHz GATOA pts BIDE .0 GHz Start 9.0 kHz 68704 PIS QIIDP 9.0 GHz
Apurbous Emissions Spurious Emissions
Wangelow | Hangeup | RAW. ] | Powerabs | avimit | Ronge Low | Range Up | RAW | Froquency | _Powerabs |  atimit |
5.000 kHz 150.000 kiz 1 Hz -55.66 dim 2 9.000 kHz 150.000 kHz | 1.000 kHz 10.91084 kHz 55.01 dim 200,00 g
150.000 kkiz 30.000 Meiz 10.000 kiz §2.37 dilen 20.000 MHz 10.000 kHz 43199825 kHz 07 dam -200.00 d&
30,000 M 1.000 GHz 100,000 kHz 87470815 MH2 28,26 dBm 1.000 GHz 100.000 kHz ' 18.09 dam -200.00 d8
1,000 GHs 9,000 GHz 1.000 MHz 4.36971 GHz -25 45 dim 1.000 GHz 5,000 GHz 1,000 MHz 5. 75470 GHz 25.48 dim 200,00 dB
il Heasuring.. - |

Spectrum

EGPRS 850 CH-Middle 9kHz ~ 9GHz

Rel Level 30.00 dim

Offset 17.00 &

Mode auto Sweep

WCDMA BAND V CH-Middle 9kHz ~ 9GHz

Spectrum

Rl Lvel 20 00 dim

Offsat_17.00 d

Mode 1o Swasp

20 20 dBm |
1 10
o od +

&0 di 1
|
start 9.0 kHz BETOA pts Stop 9.0 GHz Start 9.0 kHz GATO4 pis Stop 9.0 GHz
Apurtous Emissions Spurious Emissions
Hange U | Frogquen | Powerabs | Alimit Rongelow | Rengeup | AW | Frasuen | Powerabs | auimit |
150,000 kz 5,10057 kHz ~56.8+4 diam 200,00 08 b 150,000 kHz | 1.000 12,1176 kMz 200,00 08
30.000 Mz 455.61635 khz 52,34 dan 00,00 0B 30.000 MHz 10.000 kHz 2820579 Mz -200.00 ¢8
1.000 GHz 100,000 kHz 836 80557 MH2 2834 dBm -200,00 ¢8 30,000 bz 1.000 GHz 100,000 kHz B35 81747 MHz -200.00 g8
1,000 GHr 9.000 GHz 1.000 hHz 4. 74095 GHz -25,57 dBm -200.00 d& 1,000 GHz 9.000 GHz 1,000 MHz 687519 GHz -200,00 d&
Heasuring... DT | i e ssimring... e |
Date 3 5EF 200 (252 1 Oute 3SEP 2020 032513
EGPRS 850 CH-High 9kHz ~ 9GHz WCDMA BAND V CH-High 9kHz ~ 9GHz
Spectrum “’.'?] Spectrum
el Level 30,00 ddm__ OMset 17,00 dB Mode auto Sween Rl Lival 3000 die Offset_17.00 d8 Modi 4o Swiep

Dt 3 SEP 2000 025308

Date 3 SEF 2020 032548

-60 diken 40 i 1
|
Htan 9.0 kHz GET04 pts Slop 9.0 GHz Start 9.0 kiHz GA704 pis Stop 9.0 GHz
Spurtous Emissions. Gpurious Emissions
Range Low | Hange U | REW. ] Froquoncy |__Powerabs | Ronge Low | Range Up | AW | Froquency | _Powerabs |  atimit |
9.000 ke 150000 kMz 2 9.70399 kHz =56.93 dim 9.000 kM 150.000 kHz | 1.00 rd 9.70399 khz 6.29 dim
150.000 kiz 30.000 Meiz 28.04504 Mz =52.25 din 150.000 30.000 MHZ 10.000 k
30,000 MHz 1.000 GHz 848 TO082 MHZ 27.27 dém 1,000 GHz 100,000 kHz
1,000 GHz 9,000 GHz 7.01644 GHz -25.19 dim 1.000 G4z .000 GHz 2,000 MHz
i Hessiring... il
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LTE Band 26 1.4MHz CH-Low 9kHz~10GHz

LTE Band 26 3MHz CH-Low 9kHz~10GHz

LTE Band 26 1.4MHz CH-Middle 9kHz~10GHz

LTE Band 26 3MHz CH-Middle 9kHz~10GHz

LTE Band 26 1.4MHz CH-High 9kHz~10GHz

LTE Band 26 3MHz CH-High 9kHz~10GHz
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LTE Band 26 5MHz CH-Low 9kHz~10GHz

LTE Band 26 10MHz CH-Low 9kHz~10GHz

LTE Band 26 5MHz CH-Middle 9kHz~10GHz

LTE Band 26 10MHz CH-Middle 9kHz~10GHz

LTE Band 26 5MHz CH-High 9kHz~10GHz

LTE Band 26 10MHz CH-High 9kHz~10GHz
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LTE Band 26 15MHz CH-Low 9kHz~10GHz

LTE Band 26 15MHz CH-Middle 9kHz~10GHz

LTE Band 26 15MHz CH-High 9kHz~10GHz
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5.7. Radiates Spurious Emission

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. The testing follows FCC KDB 971168 v03r01 Section 5.8 and ANSI C63.26 (2015).

2. Below 1GHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V)
and Horizontal (H). Above 1GHz: (Note: the FCC’s permission to use 1.5m as an alternative per
TCBC Conf call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in
the chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting
the antenna height, polarisation and turntable azimuth. Normally, the height range of antennais 1 m
to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations
Vertical (V) and Horizontal (H).

3. A loop antenna, A log-periodic antenna or horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=200Hz,VBW=600Hz for 9kHz-150kHz , RBW=10kHz,
VBW=30kHz 150kHz-30MHz , RBW=100kHz,VBW=300kHz for 30MHz to 1GHz and RBW=1MHz,
VBW=3MHz for above 1GHz, And the maximum value of the receiver should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.
6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
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= EIRP-2.15dBi.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power

configuration.
Test setup
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Note: Area side:2.4mX3.6m
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Limits
Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating

frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log (P)dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96, U= 3.55 dB.
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Test Result

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier,
the emissions below the noise floor will not be recorded in the report.

GSM 850 CH-Middle

Harmonic Frequency | SG ?_225 Gairl Ant.enn.a Ii T; Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)

2 1673.06 | -47.01 | 2.00 | 10.75| Horizontal | -40.41 | -13.00 | 27.41 270
3 2509.69 |-53.18 | 2.51 | 11.05| Horizontal | -46.79 | -13.00 | 33.79 90
4 3346.40 |-57.97 | 420 |11.15| Horizontal | -53.17 | -13.00 | 40.17 135
5 4183.00 |-55.36 | 5.20 | 11.15| Horizontal | -51.56 | -13.00 | 38.56 90
6 5019.60 |-54.92 | 550 |11.95| Horizontal |-50.62 | -13.00 | 37.62 270
7 5856.20 |-57.10 | 5.70 | 13.55| Horizontal | -51.40 | -13.00 | 38.40 90
8 6692.80 |-57.14 | 6.30 | 13.75| Horizontal | -51.84 | -13.00 | 38.84 45
9 7529.40 | -54.16 | 6.80 | 13.85 | Horizontal | -49.26 | -13.00 | 36.26 90
10 8366.00 |-54.07 | 6.90 | 14.25| Horizontal | -48.87 |-13.00 | 35.87 0

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.

2.The worst emission was found in the antenna is Horizontal position.

LTE Band 26 1.4MHz CH-Middle

Cable ERP
Harmonic Frequency SG Loss Gai|-1 Antfenn-a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)
2 1673.00 -65.07 | 2.00 | 10.75 | Horizontal | -58.47 | -13.00 | 45.47 90
3 2509.50 -62.55 | 251 | 11.05| Horizontal | -56.16 | -13.00 | 43.16 315
4 3346.00 -56.68 | 4.20 | 11.15 | Horizontal | -51.88 | -13.00 | 38.88 315
5 4182.50 -55.80 | 5.20 | 11.15| Horizontal | -52.00 | -13.00 | 39.00 180
6 5019.00 -5452 | 550 | 11.95| Horizontal |-50.22 | -13.00 | 37.22 45
7 5855.50 -55.69 | 5.70 | 13.55 | Horizontal | -49.99 | -13.00 | 36.99 315
8 6692.00 -55.84 | 6.30 | 13.75 | Horizontal | -50.54 | -13.00 | 37.54 90
9 7528.50 -52.74 | 6.80 | 13.85 | Horizontal | -47.84 | -13.00 | 34.84 0
10 8365.00 -51.46 | 6.90 | 14.25 | Horizontal | -46.26 | -13.00 | 33.26 45
Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2.The worst emission was found in the antenna is Horizontal position.
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LTE Band 26 5MHz CH-Middle

Cable ERP
Harmonic Frequency SG Loss Gai? Antfann.a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)

2 1673.00 -64.16 | 2.00 | 10.75 | Horizontal | -57.56 | -13.00 | 44.56 45
3 2509.50 -62.31 | 251 | 11.05| Horizontal |-55.92 | -13.00 | 42.92 180
4 3346.00 -57.01 | 420 | 11.15| Horizontal |-52.21 | -13.00 | 39.21 0

5 4182.50 -54.67 | 5.20 | 11.15| Horizontal | -50.87 | -13.00 | 37.87 45
6 5019.00 -54.41 | 550 | 11.95| Horizontal |-50.11 | -13.00 | 37.11 225
7 5855.50 -56.72 | 5.70 | 13.55 | Horizontal |-51.02 | -13.00 | 38.02 315
8 6692.00 -56.04 | 6.30 | 13.75 | Horizontal | -50.74 | -13.00 | 37.74 90
9 7528.50 -52.77 | 6.80 | 13.85 | Horizontal | -47.87 | -13.00 | 34.87 45
10 8365.00 -53.12 | 6.90 | 14.25 | Horizontal | -47.92 | -13.00 | 34.92 180

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2.The worst emission was found in the antenna is Horizontal position.

LTE Band 26 15MHz CH-Middle

Cable ERP
Harmonic Frequency SG Loss Gairl Antfenn-a Level Limit | Margin | Azimuth
(MHz) (dBm) (dB) (dBi) | Polarization (dBm) (dBm) | (dB) (deg)

2 1673.00 -63.47 | 2.00 | 10.75 | Horizontal | -56.87 | -13.00 | 43.87 315
3 2509.50 -62.82 | 2.51 | 11.05 | Horizontal | -56.43 | -13.00 | 43.43 180
4 3346.00 -58.27 | 4.20 | 11.15| Horizontal | -53.47 | -13.00 | 40.47 180
5 4182.50 -563.96 | 5.20 | 11.15| Horizontal | -50.16 | -13.00 | 37.16 225
6 5019.00 -54.84 | 550 | 11.95| Horizontal |-50.54 | -13.00 | 37.54 45
7 5855.50 -565.79 | 5.70 | 13.55 | Horizontal | -50.09 | -13.00 | 37.09 315
8 6692.00 -56.91 | 6.30 | 13.75 | Horizontal | -51.61 | -13.00 | 38.61 90
9 7528.50 -52.85 | 6.80 | 13.85 | Horizontal | -47.95 | -13.00 | 34.95 0

10 8365.00 -52.97 | 6.90 | 14.25 | Horizontal | -47.77 | -13.00 | 34.77 45

Note: 1.The other Spurious RF Radiated emissions level is no more than noise floor.
2.The worst emission was found in the antenna is Horizontal position.
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6. Main Test Instruments

Name Manufacturer Tvpe Serial Calibration | Expiration
yp Number Date Date
B .
ase Station R&S CMW500 113824 | 2020-05-18 | 2021-05-17
Simulator
Power Splitter Hua Xiang SHX-GF2-2-13 10120101 / /
Spectrum
pectru Key sight N9010A MY50210259 | 2020-05-18 | 2021-05-17
Analyzer
Universal Radio
Communication Key sight E5515C MY48367192 | 2020-05-27 | 2021-05-26
Tester
Signal Analyzer R&S FSV30 100815 2019-12-15 | 2020-12-14
Loop Antenna | SCHWARZBECK FMzZB1519 1519-047 2020-04-02 | 2023-04-01
Trilog Antenna | SCHWARZBECK VUBL 9163 9163-201 2017-11-18 | 2020-11-17
Horn Antenna R&S HF907 102723 2018-08-11 | 2021-08-10
Horn Antenna ETS-Lindgren 3160-09 00102643 2018-06-20 | 2021-06-19
Signal R&S SMB 100A 102594 | 2020-05-18 | 2021-05-17
generator
Climatic ESPEC SU-242 93000506 | 2017-12-17 | 2020-12-16
Chamber
Preampflier R&S SCuU18 102327 2020-05-18 | 2021-05-17
MOB COMMS
Keysigh 19D MY430041 2020-05-1 2021-05-17
DC SUPPLY eysight 66319 3004105 020-05-18 021-05
RF Cable Agilent SMA 15cm 0001 2020-06-12 | 2020-12-11
Software R&S EMC32 9.26.0 / /
******END OF REPORT *kkkkk
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ANNEX A: The EUT Appearance

The EUT Appearance are submitted separately.
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ANNEX B: Test Setup Photos

The Test Setup Photos are submitted separately.
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ANNEX C: Product Change Description

The Product Change Description are submitted separately.
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